S esr e N

-

e——




A SAFETY RULES A

Safe Operation Practices for Ride-On Mowers

IMPORTANT: THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS,
FAILURE TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEATH.

DO NOT:

I. GENERAL OPERATION

* Read, understand, and foliow all instructions in the
manuat and on the machine before starting.

«  Only allow responsible adults, who are familiar with the
instructions, to operate the machine.

+ Clearthe area of objects such as rocks, toys, wire, elc.,
which could be picked up and thrown by the blade.

« Besuretheareaisclearof other people before mowing.
Stop machine if anyone enters the area.

Nevercarry passengers.
Do not mow in reverse unless absolutely necessary.
Always look down and behind before and while backing.

s  Be aware of the mower discharge direction and do not
point it at anyone. Do not operate the mower without
either the entire grass catcher or the guard in place.
Slow down before turning.

Neverleavea runningmachine unattended. Always tum
off blades, set parking brake, stop engine, and remove
keys before dismounting.

» Turn off blades when not mowing.

*  Stop engine before removing grass catcher or unclog-
ging chute. _

Mow onily in daylight or good artificial light.
Do not operate the machine while underthe influence of
alcohot or drugs.

«  Watch fortraffic when operating near or crossing road-
ways.

+  Use extracare when loading or unloading the machine
into a trailer or truck.

« Dataindicates that operators, age 60 years and above,
are involved in a large percentage of riding mower-
related injuries. These operators should evaluate their
ability to operate the riding mower safely enough to
protect themselves and others from serious injury.

I, SLOPE OPERATION

Slopes are a major factor related to loss-of-control and tipover
accidents, which can result in severe injury or death. All stopes
require extra caution. f you cannot back up the slope orif you feel
uneasy on it, do not mow it.

DO:

Mow up and down slopes, not across.

 Remove obstacles such as rocks, tree limbs, etc.

»  Watch for holes, ruts, or bumps. Uneven terrain could
overturn the machine. Tall grass can hide obstacles.

+ Useslowspeed. Choose alow gear so that you will not
have to stop or shift while on the slope.

+  Followthe manufacturer’s recommendations for wheel
weights or counterweights to improve stability.

» Use extra care with grass catchers or other attach-
ments. These can change the stability of the machine.

« Keepall movementon the slopes slowand gradual. Do
not make sudden changes in speed or direction.

+ Avoid starting or stopping on a siope. [f tires lose
traction, disengage the blades and proceed slowly
straight down the slope.

Do not turn on slopes unless necessary, and then, turn
slowly and gradually downhill, if possible.

Do not mow near drop-offs, ditches, or embankments.
The mowercould suddenty turn overif awheelis overthe
edge of a cliff or ditch, or if an edge caves in.

Do notmow onwet grass. Reducedtraction couldcause
sliding.

Do not try to stabilize the machine by putting your foot
onthe ground.

Do not use grass catcher on steep slopes.

ili. CHILDREN

Tragic accidents can occur if the operator is not alert to the
presence of children. Children are often attracted to the
machine and the mowing activity. Never assume that
children will remain where you last saw them.

L

-
-

Keep children out of the mowing area and under the
watchful care of another responsible adult.

Be alert and turn machine off if children enter the area.
Before and when backing, look behind and down for
small children. :
Never carry children. They may fall off and be seriously
injured orinterfere with safe machine operation.
Never allow children to operate the machina.

Use extracare when approaching blind corners, shrubs,
trees, or other objects that may obscure vision.

IV. SERVICE

Use extra care in handling gasoline and other fuels.

They are flammable and vapors ara explosive.

- Use only an approved container.

- Never remove gas cap or add fuel with the engine
running. Allow engineto coolbefore refueling. Do nol
smoke.

~ Never refuel the machine indoors.

- Neverstorethe machine orfuel containerinside where
there is an open flame, such as a water heater.

Never run a machine inside a closed area.

Keepnuts and bolts, especially blade attachmentboits,

tight and keep equipment in good condition.

Naver tamper with safety devices. Check their proper

operation regularly.

Keep machine free of grass, leaves, or other debris

build-up. Clean oilorfuelspillage. Allow machineto cool

before storing.

Stop and inspect the equipment if you strike an object.

Repair, if necessary, before restarting.

Never make adjustments or repairs with the engine

running.

Grass catcher components are subject to wear, dam-

age, and deterioration, which could expose moving parts

oraliow objects to be thrown. Frequently checkcompo-
nents and replace with manufacturer's recommended
parts, when nacessary.

Mowerblades are sharp and can cut. Wrap the biade(s})

or wear gloves, and use extra caution when servicing

tham.

Check brake operation frequently. Adjust and service

asrequired.




Be surethe areais clearof other people before mowing.
Stop machine if anyone erters the area.

Never carry passengers or children even with the
blades off.

Do not mow in reverse unless absolutely necessary.
Alwayslookdownand behind before and while backing.
Nevercarry children. They may fall off and be seriously
injured or interfere with safe machine operation.
Keep children out of the mowing area and under the
watchful care of another responsible adult.

Be alert and turn machine off if children enterthe area.
Before and when backing, look behind and down for
small children.

Mow up and down slopes (15° Max}, not across.
Remove obstacles such as rocks, iree limbs, efc.
Watch for holes, ruts, or bumps. Uneven terrain could
overturn the machine. Tall grass can hide obstacies.
Use slow speed. Choose a low gearso that youwillnat
have to stop or shift while on the stope.

Avoid starting or stopping on a slope. If tires lose
traction, disengage the blades and proceed slowly
straight down the slope.

I machine stops while going uphill, disengage blades,
shift into reverse and back down slowly.

Do notturn on slopes unless necessary, andthen,um
slowly and gradually downbhill, if possible.

A SAFETY ﬁULES A

Safe Operation Practices for Ride-On Mowers

Look forthis symbol to point outimportant
safety precautions. [t means CAUTIONI!
BECOME ALERT!!! YOUR SAFETY IS IN-
VOLVED.

CAUTION: Do not coast downa hill in
peutral, youmay lose controt of the trac-
tor.

CAUTION: Tow only the attachments
that are recommended by and comply
with specifications of the manufacturer

possible speed when on a slope. Too
heavy of a load, while on a slope, is
dangerous. Tires can lose traction with
the ground andcauseyoutolose control
of your tractor.

CAUTION: In order to prevent acciden-
tal starting when setting up, transport-
ing, adjusting or making repairs, always
disconnect spark plug wire and place
wire where it cannot contact spark plug.

of your tractor. Use common sense
whentowing. Operateonly atthelowest

A WARNING A

The engine exhaust from this product contains
chemicals known to the State of California to
cause cancer, birth defects, or other reproduc-
tive harm.




PRODUCT SPECIFICATIONS

GASOLINE CAPACITY
AND TYPE:

OQILTYPE (API-SF/SG):

3.5 GALLONS
UNLEADED REGULAR

SAE 10W-30 (above 32°F)
SAE BW-30 (below 32°F)

OIL CAPACITY: W/FILTER: 4.2 PINTS

W/OFILTER: 3.7 PINTS
SPARK PLUG: CHAMPION RC12YC
(GAP: .030")

GROUND SPEED (MPH): FORWARD: 058
REVERSE: 0-2.1

TIRE PRESSURE: FRONT: 14 P&l
REAR: 10PS!
CHARGING SYSTEM: 15 AMPS @ 3600 RPM
BATTERY: AMP/HR: 35
MIN. CCA: 280
CASESIZE: U1R
BLADE BOLT TORQUE: 27-35 FT. LBS.

CONGRATULATIONS onyour purchase of a new tractor. It
has been designed, engineered and manufactured to give
you the best possible dependability and performance.

Should you experience any problem you cannot easily
remedy, please contact your nearest authotized service
center/department. We have competent, well-trained tech-
nicians and the proper tools to service or repair this tractor.

Please read and retain this manual. The instructions will
enable you to assemble and maintain your tractor properly.
Always observe the “SAFETY RULES".

CUSTOMER RESPONSIBILITIES

» Read and observe the safety rules.

«  Foilow aregular schedule inmaintaining, caring for and

using your tractor.
« Follow the instructions under “Customer Responsibili-
ties" and “Storage” sections of this owner's manual.

WARNING: This tractor is equipped with an internal com-
bustion engine and should not be used on or near any
unimproved forest-covered, brush-covered or grass-cov-
ered land unless the engine’s exhaust system is equipped
with a spark arrester meeting applicable local or state laws
(if any). If a spark arrester is used, it should be maintained
in effective working order by the operator.

A spark arrester for the muffler is available through your
nearestauthorized service center/department (See REPAIR
PARTS section of this manual).

Inthe state of California the above is required by law (Section
4442 of the California Public Resources Code). Otherstates
may have similar laws. Federallaws apply onfederal lands.

TABLE OF CONTENTS

SAFETY RULES ..o cescenintisismass s icsesnesns 23
PRODUCT SPECIFICATIONS ......cccoinreminscsennsnnenssnesenn 4
CUSTOMER RESPONSIBILITIES ......ccccciienan 4, 16-19
ASSEMBLY ..o eeiiminrmssssnenniseesssnssesitirsse s nsses 69
OPERATION ....oveccieierernicasmncsniriaennnnesmssssssnsasnansnons 10-15

MAINTENANCE SCHEDULE ......oriienicacsvsssnmnsnenans 16

SERVICE AND ADJUSTMENTS ..ccvrecmisremccensiennnian 20-26
STORAGE ... cccrisismrssssrcan e smne srasaranes s mms srnsreesssvaene oos 27
TROUBLESHOOTING .....ccovviimimissnnicsarcmsssasmrnrases s 28-29
REPAIR PARTS .......cciiiimmimnnneessiniansmmat s ssessannin 32-47
WARRANTY ...cocciminrmrseisammnanssimsnsenssasseessamsamssasssonsannes 51




UNASSEMBLED PARTS

Steering Wheel Gauge Wheels
(1
/)
10 ; 2,
Steering 9 (4) Shoulder Bolis
Wheel Insert
Seat {LQ/’ (4) Wheels

(4) Adjusting Bars

(1) Shoulder
Bolt 5/16-18

(4) Clevis Puns

(1) Washer &
17/32 x 1-3/16 x 12 Gauge (4) Washers 3/8 x 3/4 x 14 Ga.

(1) Knob @ @QﬁJ

(4) Retainer Springs '
Mower (double loop) (4) Locknuts 3/8-16

Nose Roller

A Nose
(2) Front Link Assemblies ﬁ 1 Roiier
Brackets
Nose Roller Q
& fo

(2) Washers 17/32 X 7/8 x 16 Ga,
‘ é E S (3) Retainer Springs (double loop '

(4) Retainer Springs (single ioop) (2) Hex Bolts 3/8-16x 1 (2) Nylon Locknuts 3/8-16
Bumper Slope Sheet
Front | (2) End Caps
Bumper
|
el W1 1ML
(4) Tapping Screws
3/8-16 x




ASSEMBLY

Your new tractor has been assembled at the factory with exception of those parts left unassembled for shipping purposes. To
ensure safe and proper operation of yourtractor all parts and hardware you assemble mustbe tightened securely. Usethecorrect

tools as necessary to insure proper tighiness.

TOOLS REQUIRED FOR ASSEMBLY

A socket wrench set will make assembly easier. Standard
wrench sizes are listed. '

(1) Tire pressure gauge

(2) 9/16" wrenches (1) Utility knife

{1) 1/2" wrench {1) 3/4" socket w/drive ratchet
When right orleft hand is mentioned in this manual, it means
when you are in the operating position (seated behind the
steeringwheel).

TO REMOVE TRACTOR FROM CARTON
UNPACK CARTON

Remove all accessible loose parts and parts cartons
from carion.

»  Cut, fromtop to bottom, along lines on all four corners
of carton, and lay paneis flat.

» Remove mower and packing materials.

» Check for any additional loose parts or cartons and
remove.

BEFORE REMOVING TRACTOR FROM
SKID

ATTACH STEERING WHEEL (SEE FIG. 1)

ASSEMBLE EXTENSION SHAFT AND BOOT

+ Slide extension shaft onto lower steering shaft. Align
mounting holes in extension and lower shafts and install
5/16 hex bolt and locknut. Tighten secursly.

« Place tabs of steering boot over tab slots in dash and
push down to secure.

INSTALL STEERING WHEEL

s Position front wheels of the tractor so they are pointing
straight forward.

« Removesteeringwheel adapter fromsteering wheeland
slide adapter onto steering shaft extension.

«  Positionsteering wheel so cross bars are horizontal (left
to right) and slide inside boot and onio adapter.

- Assemble large flat washer, 3/8 lock washer, 3/8 hex
bolt and tighten securely.

=  Snapsteering wheelinsertinto centerof steeringwheel.

+ Remove protective materials fromtractorhoodand grill.

IMPORTANT: CHECKFOR AND REMOVE ANY STAPLES

IN SKID THAT MAY PUNCTURE TIRESWHERE TRACTOR
IS TC ROLL OFF SKID.

%STEEH!NG WHEEL
INSERT

anu

STEERING
BQOT

ADAPTER EXTENTION

SHAFT

sit6 <t BOLT
LOCKNUT R
LOWER /\/,r}‘;’\.,lg-ma SLoTs
STEERING RN A
SHAFT SO

FIG. 1

HOW TO SET UP YOUR TRACTOR

CHECK BATTERY (See Fig. 2)

Lift hood to raised position.

 If this battery is put into service after month and year
indicated on label (label located between terminals)
charge battery for minimum of one hour at 6-10 amps.
(See"BATTERY"in CUSTOMER RESPONSIBILITIES
section of this manual for charging instructions).

LABEL

INSTALL SEAT (See Fig. 3)

Adjust seat before tightening adjustment knob.

« Removeadjustment knob and flat washer securing seat
to cardboard packing and set aside for assembly of seat
to tractor.

« Pivot seat upward and remove from the cardboard
packing. Remove the carboard packing and discard.

« Place seat on seat pan and assemble shoulder boli.
Tighten shoulder bolt securely.

« Assembleadjustmentknob andflatwasherioosely. Do
not tighten.

« Lower seat into operating position and sit on seat.

+  Slide seat untila comfortable position is reached which
allows youto press clutch/brake pedal all the way down.

.= Get off seat without moving its adjusted position.

= Raise seat and tighten adjustment knob securely.




ASSEMBLY

SEAT

SHOULDER  SEAT PAN

BOLT

ADJUSTMENT AN
KNOB 2 &=

FIG. 3
NOTE: You may now roli or drive your tractor off the skid.
Eollow the appropriate instruction below to remove ihe
tractor from the skid.

TO ROLLTRACTOROFF SKID (See Operation
section, page 11, for location and function of

controls)
» Press liftlever plunger and raise attachment lift leverto
its highest position.

. Releaseparkingbrakeby depressing clutch/brake pedal.

. Place freewhee! control in freewheeling position to
disengage transmission (See“TO TRANSPORT"inthe
Operation section of this manual).

« Roll tractor forward off skid.

TO DRIVE TRACTOR OFF SKID (See Opera-

tion section, page 11, for location and func-

tion of controls)

WARNING: Befora starting, read, understand and follow all

instructions in the Operation section of this manual. Be sure

tractorisina well-ventilated area. Be sure the areain front

of tractor is clear of other people and objects.

« Be sure all the above assembly steps have been
completed.

. Check engine oil level and fill fuel tank with gasoline. -

« Placefreewheel controfin "ransmission engaged’ po-
sition.

. Siton seatin operating position, depress clutch/brake
pedal and setthe parking brake.

. Place motion control leverin neutral (N} position.

« Presslifileverplungerand raise attachment lift leverto
its highest position.

. Staritheengine. Afterengine has started, move throttie
control to idle position.
Release parking brake.

.  Slowlymovethe motion controlleverforwardand slowly
drive tractor off skid.

«  Applybraketostop tractor, set parkingbrake and place
motion control lever in neutral position.

«  Tumnignition key to "OFF" position.

Continue with the instructions that follow.

7O ATTACH FRONT BUMPER (See Fig. 4)

NOTE: For ease of assembly, you may wish 1o obtain the

assistance of another personfor mounting bumpertotractor.

. Press ortap the end caps into ends of bumper tube.

. On both sides of chassis, the existing top bolt must be
removed and discarded.

+  Pre-thread the front chassis holes by using one of the
supplied 3/8-16x 1 -1/4 bolts. Startthe botinto the front
hole atleast two full turns and remove. Repeal forfront
hole on other side of chassis.

« Onbothsidesof chassis, position extension bracketas
shown and loosely assemble to top chassis hole with
supplied 3/8-16X 1-1/4bolt. Donottighten the brackets.
Allow them to hang from the chassis.

« Position bumper and extension brackets s0 brackets
can be slid inside flattened ends of bumper.

« Slide bumper onto brackets and pivot upward to align
hole in bumper with slotin extension bracket and front
hole in chassis.

«  \With holes aligned, install the front bolts.

« Tighten ali four {4) boits securely.

REMOVE
AN

D
DISCARD
EXTENSION

/\- ND CAP BRACKET

e (E\ SLOT
} Slide Bumper onto
e Extension Brackets

and Pivot Upward

FIG. 4

TO ATTACH NOSE ROLLER (See Fig. 5)

« Position brackets, washers and npose roller between
deck mounting brackets as shown. Besureto position
prackets on correct side, as shown.

« Install hex bolts and locknuts as shown. Tighten
hardware securely.

NOTE: Be sure tabs brackets are positioned in tab holes in

deck brackets.

TAB “p” BRACKET
HOLE

NOSE ROLLER

HEX BOLT

[ -Eid

BRACKET
TAB




ASSEMBLY

ASSEMBLE GAUGE WHEELS TO MOWER

DECK (See Fig. 6)

The gauge wheels are designed to keep the mower deckin

proper position when operating mower. Be sure they are

properly adjusted to ensure optimum mower performance.

+ Slide gauge wheel bar down into bracket channel, Be
sure that gauge wheel bar aligning holes are on top.
Assemble gauge wheels as shown using shoulderbolts,
3/8 washers and 3/8-16 center locknuts and tighten
securely.

« For ease of mower to fractor assembly, raise gauge
wheels to highest position and retain with clevis pins and
spring retainers.

»  Adjust gauge wheels before operating mower. See “TO
ADJUST GAUGE WHEELS”inthe Operation section of
this manual.

RETAINER SPRING

PIN %\

ADJUSTING BAR\

SHOULDER ————&y,

BOLT
N 3/8-16
GAUGE WHEEL CENTER
LOCKNUT
3/8 WASHER
FIG.6

IMPORTANT: FOR SHIPPING PURPOSES, THE
MULCHER PLATE WAS PREATTACHED TO YOUR
MOWER. THE MULCHER PLATE MUST ONLY BE USED
WITH THE MULCHING BLADES THAT CAME PACKED
SEPARATLY IN THE CARTON.

YOUR MOWER CAME FACTORY EQUIPPED WITH HIGH
PERFORMANCE BLADES, WHICH ARE THE BEST
BLADES FOR BAGGING AND DISCHARGING. TO USE
YOURMOWERWITH THE HIGH PERFORMANCE BLADES
MUST BE REMOVED THE MULCHER PLATE FROM THE
MOWER (SEE FIG. 8).

TO SET UP YOUR MOWER FOR MULCHING

(See Fig. 7)

»  Turnthe mower over to allow access to blades.

. » Remove hex bolt, lock washer and flat washer and
remove high performance blades. Store in safe place.

+ Install mulcher blades with trailing edge up towards deck
as shown.

IMPORTANT: TO ENSURE PROPER ASSEMBLY, CENTER

HOLE IN BLADE MUST ALIGN WITH STAR ON MANDREL

ASSEMBLY.

» Reassemble hex boit, lock washer and flat washer in
exact order as shown.

« Tighten bolt securely (27-35 Ft. Lbs. torque).

IMPORTANT: BLADE BOLT IS GRADE 8HEAT TREATED.

» Install muicher piate if previously removed.

MANDREL
ASSEMBLY

TRAILING EDGE UP
BLADE

CENTER o /ﬁ

\,.f\
FLATLE @0?‘2)
£ o)

8
/4
WASHER Y @)/

HEX BOLT w ‘
(GRADE 8)*
F /’%\ LOCK

WASHER

*A GRADE 8 HEAT TREATED BOLT CAN BE
IDENTIFIED BY SIX LINES ON THE BOLT HEAD.

FIG. 7

INSTALL MULCHER PLATE (See Fig. 8)

NOTE: |f youinstalled the mulching blades you will need to
install the mulcher plate.

» Raise and hold deflector shield in upright position.

« Place front of mulcher plate over front of mower deck
opening and slide into place, as shown.

« Hook front fatch into hole on front of mower deck.

« Mook rear latch into hole on back of mower deck.

CAUTION: Do not remove deflector
A shield from mower. Raise and hold shield

when attaching mulcher plate and allow
it to rest on plate while in operation.

DEFLECTOR

SHIELD MULCHER

FIG. 8

TO CONVERT TO BAGGING OR
DISCHARGING'

NOTE: The mulcher blades willdischarge and bag grass, but
forbestbagging anddischarginginstaling high performance
blades.

= Remove mulcher plate and mulcher blades and install
highperformance blades, see BLADE REMOVAL inthe
CUSTOMER RESPONSIBILITIES section of this
manual.

« Storemulcherblades and mulcherplate inasafe place.
Your mower is now ready for discharging or installation
of optional grass catcher accessory.




ASSEMBLY

INSTALL MOWER AND DRIVE BELT (See
Figs. 9 and 11)

Be sure tractor is on leve! surface and mower suspension
arms are raised with attachment liftcontrol. Engage parking
brake.

. Cutand remove ties securing anti-sway bar and belts.
Swing anti-sway bat to left side of mower deck.

« Slide mower under tractor with discharge guard to right
side of tractor.

IMPORTANT: CHECK BELT FOR PROPER ROUTING IN

ALL MOWER PULLEY GROOVES, INSTALL BELT INTO

ELECTRIC CLUTCH PULLEY GROOVE.

. Install one front linkintop hole of the R.H. front mower
pracketand R.H. front suspension bracket. Retainwith
two single loop retainer springs as shown.

. Install secondfrontlink in L.H. front suspension hracket

~ onlyand retain with single loop retainer spring as shown.

+ Turn height adjustment knob counterciockwise untit it
stops.

« Lowermowerlinkage with attachment lift control.

. Placethel.H.suspensionarmon outward pointing deck
pin. If necessary, rock and raise front of mower to align
deck pin with the hole in suspension arm. Retain with
double loop retainer spring with loops down as shown.

. Slide leftside of mower back and install the unattached
front link in top hole of the L.H. front mower bracket.
Retain with single loop retainer spring as shown.

DOUBLE LOOP
RETAINER SPRING
{Outward pointing deckpins}

CHASSIS
BRACKET

DOUBLE LOOP
RETAINER SPRING

USE PLIERS FOR _SW
RETAINER SPRINGS Q?\E SWaY

IDLER PULLEY

FiG. 9

« Place the R.H. suspension arm on outward pointing
deck pin. If necessary, rock and raise front of mowerto
align deck pin with the hole in suspension arm. Retain
with double loop retainer spring with loops down as
shown.

. Connect anti-sway bar 1o chassis bracket under left
footrest and retain with double loop retainer spring.

« Turnheightadjustment knobclockwiseto remove slack

frorm mower suspension.

Raise mower to highest position.

+ Adjustgauge wheelsbefore operating moweras shown
in the Operation section of this manual.

CHECK TIRE PRESSURE

The tires on your fractor were overinflated at the factory for

shipping purposes. Correct tire pressure is important for

best cutting performance.

. Reduce tire pressure 10 PSI shown in “PRODUCT
SPECIFICATIONS” section of this manual.

CHECK MOWER LEVELNESS

For best cutting results, mower should be properly leveled.
See “TO LEVEL MOWER HOUSING” in the Service and
Adjustments section of this manual.

ELECTRIC
CLUTCH PULLEY

SUSPENSION
ARMS

FRONT
SUSPENSION
BRACKET

FRONT
MOWER
BRACKET

~
i
Hl i
1
/

y SINGLE LOOP

st RETAINER

‘&' “—————— SPRINGS ,'
]

DISCHARGE
GUARD




ASSEMBLY

CHECK FOR PROPER POSITION OF ALL
BELTS

See the figures that are shown for replacing motion, mower
drive, and mower blade drive belts in the Service and
Adjustments section of this manual. Verify thatthe belts are
routed correctly.

CHECK BRAKE SYSTEM

Afteryoulearn how o operate your tractor, checkto seethat
the brake is properly adjusted. See “TO ADJUST BRAKE"
in the Service and Adjustments section of this manual.

10

3 CHECKLIST

BEFORE YOUOPERATE ANDENJOY YOURNEW TRAC-

TOR, WE WISH TO ASSURE THAT YOU RECEIVE THE

BEST PERFORMANCEAND SATISFACTION FROMTHIS

QUALITY PRODUCT.

PLEASE REVIEW THE FOLLOWING CHECKLIST:

All assembly instructions have been completed.

No remaining loose paris in carton.

Batteryis propely prepared and charged. (Minimum 1

hour at 6 amps).

Seat is adjusted comfortably and tightened securely.

All tires are properly inflated. (For shipping purposes,

the tires were overinflated at the factory).

Be sure mower deck is properly leveled side-to-side/

front-to-rear for best cutting results. (Tires must be

properly inflated for leveling).

7/ Check mower and drive belts. Be sure they are routed
properly around pulleys and inside all belt keepers.

/ Checkwiring. See that all connections are still secure
and wires are propetly clamped.

v/ Before driving tractor, be sure freewheel control is in
drive position.

WHILE LEARNING HOW TO USE YOUR TRACTOR, PAY

EXTRAATTENTION TO THE FOLLOWING IMPORTANT

ITEMS:

v Engine oil is at proper [evel.

7 Fuel tank is filled with fresh, clean, regular unleaded
gasoline.

/ Become familiar with ali controls - their location and

v

v

NN OSSN

function. Operate them before you start the engine.
Be sure brake system is in safe operating condition.
Itis importantto purge the transmission before operating
yourtractorforthe firsttime. Follow proper startingand
transmission purging instructions (See “TO START
ENGINE” and “PURGE TRANSMISSION” inthe Opera-
tion section of this manual).




OPERATION

These symbols may appear on your tractor or in fiterature supplied with the product. Leamn and understand their meaning.

1 A ﬁ:‘@-ﬁ

BATTERY CAUTION OR REVERSE FORWARD FAST sLOwW
WARNING
= Q -
mlll-
ENGINE ON ENGINE OFF OlL PRESSURE LIGHTS ON OVER TEMP
LIGHT
FUEL CHOKE MOWER HEIGHT PARKING BRAKE  UNLOCKED MOWER LIFT
LOCKED
ATTACHMENT REVERSE NEUTRAL HIGH LOW PARKING BRAKE

CLUTCH ENGAGED

m B

KEEP AREA CLEAR SLOPE HAZARDS
(SEE SAFETY RULES SECTION)

‘ ATTACHMENT
IGNITION CLUTCH DISENGAGED

FREE WHEEL
DANGER, KEEP HANDS AND FEET AWAY (Automatic Modeis only)

11




OPERATION

KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR.

Compare the illustrations with your tractor to familiarize yourself with the location of various controls and adjustmenis. Save

this manual for future reference.

LIGHT SWITCH
Anggl\gEN}c IGNITION SWITCH
ot wirer LIFT LEVER
AMMETER P N PLUNGER
,/ y e s . \\
CHOKE N N
CONTROL N \\\
v "
N R @ \
¢ .
THROTTLE : @S‘ : LIFT LEVER
CONTROL. lr-hl <::> i
\", =
CLUTCH/BRAKE
PEDAL
HOURMETER
H |
-1
HEIGHT )
ADJUSTMENT. |
KNOB ¥: t
1 MOTION
CONTROL
/ LEVER
PARKING BRAKE
LEVER
FREE WHEEL
CONTROL
FIG.10

Our tractors conform to the safety standards of the American National Standards Institute.

ATTACHMENT CLUTCH SWITCH- Usedtoengage mower
blades or other attachments mounted to your tractor.

LIFT LEVER - Used to raise and lower mower deck orother
attachmenis mounted to your tractor.

LIFT LEVER PLUNGER - Used to release attachment lift
lever when changing its position.

CLUTCH/BRAKE PEDAL - Used for declutching and brak-
ing the tractor and starting the engine.

MOTION CONTROL - Selects the speed and direction of
tractor.

CHOKE CONTROL - Used when starting a cold engine.

LIGHT SWITCH - Turns the headlights on and off. 192

THROTTLE CONTROL - Used to control engine speed.

FREEWHEEL CONTROL. - Disengages transmission for
pushing or slowly towing the tractor with the engine off.

IGNITION SWITCH - Used to start and stop the engine.
HOURMETER - indicates hours of operation.

PARKING BRAKE LEVER - Locks clutch/brake pedal into
the brake position.

HEIGHT ADJUSTMENT KNOB - Used to adjustthe mower
height.

AMMETER - Indicates charging (+) or discharging (-) of
battery.




OPERATION

WEAR YOUR The operation of any tractor

FORESIGHT 1S BETIER
THAN NO SIGHT

or standard safety glasses.

can resul
insevereeye damage. Always wear sa
performingany adjustmentsor repairs.

t in foreign objects thrown into the eyes, which canresult
fety glasses o¥ eye shields while operating your tractor or
We recommenda wide vision safety maskovet spectacles

HOW TO USE YOUR TRACTOR
TO SET PARKING BRAKE (See Fig. 11)

Yourtractoris equipped with an operator presence gensing

switch. When engineis running, any attemptbythe pperator

1o leave the seal without first setting the parking prake will

shut off the engine.

+ Daepress clutch/brake pedal into full “BRAKE"
and hold.

. Place parking brake lever in “ENGAGED” position and
release pressure fromclutch/orake pedal. Pedal should
remainin “BRAKE" position. Make sure parking brake

will hold tractor secure.

position

CLUT
IGNITION ““ 14, ouT TO

HENGAGE"

THROTTLE |
CONTROL

“DRIVE” PARKING

POSITION P RAKE
HEIGH “D'ISENGAGED" «ENGAGED”
ADJUSTMENT POSITION POSITION

KNOB

FIG. 11

STOPPING (See Fig- 11)

MOWER BLADES -

« To stop mower blades,move attachment clutch switch
to “DISENGAGED” position.

GROUNDDRIVE-

. To stop ground drive, depress clutch/brake pedal into
full “BRAKE" position..

« Move motion control leverto neutral (N) position.

IMPORTANT: THEMOTION CONTROL LEVER DOES NOT

TURN TO NEUTRAL {N) POSITION WHEN THE

CLUTCHIBRAKE PEDAL IS DEPRESSED.

ENGINE -

. Move throtile control to slow position.

NOTE: Failuretomove throttie control to slow position and

allowingengineto idle before stopping may cause engineto

“packfire”.

. Turn ignition key to “OFF" position
Always remove key when leaving
unauthorized use.

« Neveruse choke to stop engine.

IMPORTANT: LEAVING THE

POSITION OTHER THAN "QFF"
BATTERY TO BE DISCHARGED,

and remove key.
tractor to prevent

ON SWITCH IN ANY
Wil CAUSE THE

13

NOTE: Under certain conditions whentractorisstanding idle
with the engine running, hot engine exhaust gases may
cause snrowning” of grass. To eliminate this possibility,
always stop engine when stopping tractor on grass areas.

CAUTION: Always stop tractor com-

pletely,as described above, beforeleav-
ing the operator's position; to empty
grass catcher, etc.

TO USE THROTTLE CONTROL (See Fig. 11)

Always operate engine at full throtile.

« Operating engine at 1ess than full throttle reduces the
hattery charging rate.

. FEullthrottle offers the best bagging and mower perfor-
mance.

TO USE CHOKE CONTROL (See Fig. 11)

Use choke contro! wheneveryouare starting a cold engine.

Do notuse 1o start a warm engine.

. To engage choke control, pull knob out. Slowly push
knob in to disengage.

TO MOVE FORWARD AND BACKWARD (See

Fig. 11)

The direction and speed of movement is controtled by the

motion control lever.

. Star tractor with motion control lever in neutral (N)
position.

« Release parking brake and clutch/brake pedal.

« Slowly move motion control lever to desired position.

TO ADJUST MOWER CUTTING HEIGHT

(See Fig. 1 1)

The cutting heightis controlied by turning the height adjust-
ment knob in desired direction.

« Turnknob clockwise (/) 10 raise cutting height.

. Tutn knob counterclockwise (VA tower cutting

is approximately 1-1/2" to 4-1/2".
The heights aré measured from the ground to the blade tip
withthe engine notrunning. These heights are approximate
and may vary depending upon soil conditions, height ©
grass and types of grass being mowed.

+  Theaveragelawn shouldbecutto approximately 2-1/i
inches during the cool season and to over 3 inche
during hot months. For healthier and better lookin
jawns, mow often and after moderate growth.

« For best cufting pen‘ormance, grass over 6 inches i
height should be mowed twice. Make the first ¢
relatively high; the second to desired height.

TO ADJUST GAUGE WHEELS (See Fig. 12]

Gauge wheels aré property adjusted when they are sligh
off the ground when moweris atthe desired cutting height
operating p.osition. Gauge wheels then keep the deck

proper position 10 help prevent scalping in most terri
conditions.




OPERATION

« Be sure tractor is on a flat level surface.

« Lower mower and adjust mower to desired cutting
height.

« Remove retainer spring and clevis pin which secure
each gauge wheelbar, :

= Lower gauge wheels to ground. Raise gauge wheels
slightty toalign holes in bracket and gauge wheelbarand
insert clevis pin. Gauge wheels should be slightly off the
ground.

« Replace retainer spring into clevis pin.

IMPORTANT: BE SURE TO READJUST GAUGE WHEELS
IF YC(:)KU CHANGE THE CUTTING HEIGHT OF THE MOWER
DECK.

RETAINER
SPRING

CLEVIS
PIN

FiG.12
TO OPERATE MOWER (See Fig. 13)

Yourtractor is equipped with an operator presence sensing
switch. Any attempt by the operator to leave the seat with
the engine running and the attachment clutch engaged will
shut off the engine.

~  Select desired height of cut.
wer mower with attachment lift controt.
viast mower blades by engaging attachment clutch
corrol. )
+  TO STOP MOWER BLADES - disengage attachment
cluich control.

CAUTION: v not operate the mower
without eiter thie entire grass catcher,
on mowers s0 equipped, or the dis-
PUSH IN
TO“DISENGAGE?

charge ‘v::ard in place,

ATTACHMENT
LIFT LEVER
HIGH POSI-
TION

LOW
POSITION

ATTACHMENT
CLUTCH
SWITCH
PULL OUT TO
“ENGAGE” DISCHARGE

GUARD

14

TO OPERATE ON HILLS
g CAUTION: Do notdriveup ordownhiils

with slopes greater than 15° and do not

drive across any slope.

« Choose the slowest speed before starting up or down
hills.

«  Avoid stopping or changing speed on hills.

«  If slowing is necessary, move throttle control lever to
slower position.

« |f stopping is absolutely necessary, push clutch/brake
pedal quickly to brake position and engage parking
brake.

+  Move motion control lever to neutral (N) position.

IMPORTANT: THE MOTION CONTROL LEVER DOES

NOT RETURN TO NEUTRAL (N} POSITION WHEN THE

CLUTCH/BRAKE PEDAL IS DEFRESSED.

s  Torestartmovement, slowly release parking brake and
clutch/brake pedal.

«  Slowly move motion control lever to slowest setting.

+  Make alt turns slowly.

TO TRANSPORT (See Figs. 14 and 10)

When pushing or towing your tractor, be sure to disengage

transmission by ptacing freewheel control in freewheeling

position. Free wheel control is located atthe reardrawbar of

tractor.

« Raise attachment lift to highest position with attach-
ment lift control.

»  Pull freewheel control out and down into the slot and
release so it is held in the disengaged position.

« Donot push ortow tractor at more than two (2) MPH.

» Toreengagetransmission, reverse above procedure.

NOTE: To protect hood from damage when transpotting
yourtractoronatruckoratrailer, be sure hoodis closed and
securedtotractor. Use an appropriate means of tying hood
to tractor (rope, cord, etc.).

s\\‘k\{\\\\‘:

%

A

<::|¢
z

FIG. 14

TOWING CARTS AND OTHER ATTACHMENTS

Tow only the attachments that are recommended by and
comply with specifications of the manufacturer of your
tractor. Use common sense when towing. Too heavy of a
load, while on a siope, is dangerous. Tires can lose traction
with the ground and cause youto lose control of your tractor.




OPERATION

‘BEFORE STARTING THE ENGINE
CHECK ENGINE OIL LEVEL (See Fig. 15)

« Theengineinyour tractor has been shipped, fromthe
factory, already filled with summer weight oil.

. Check engine oil with tractor on level ground.

« Unthread and remove oil fill cap/dipstick; wipe oil off.
Reinsert the dipstick into the tube and rest oil fill cap on
the tube. Do notthread the cap onto the tube. Remove
and read oil level. |f necessary, add off until “FULL"
mark on dipstick is reached. Do not overfill.

« For cold weather operation you should change oil for
easier starting (See “OlL VISCOSITY CHART" in the
Customer Responsibilities section of this manual).

. Tochange engine oil, see the Customer Responsibili-

ties section in this manual,

OlL. FiLt

CAP/DIPSTICK

ADD GASOLINE

Fill fuel tank. Use fresh, clean, regular unleaded
gasoline with a minimum of 87 octane. (Use of leaded
gasoline will increase carbon and lead oxide deposits
and reduce valve life). Do not mix oif with gasoline.
Purchase fuelin quantities that can pe used within 30
days to assure fuel freshness.
iIMPORTANT: WHEN OPERATING IN TEMPERATURES
BELOW 32°F(0°C), USE FRESH, CLEANWINTER GRADE
GASOLINE TO HELP INSURE GOOD COLD WEATHER
STARTING.

WARNING: Experienceindicatesthat alcoholblended fuels
(called gasohol or using ethanol or methanol) can attract
moisture which leads to separation and formation of acids
during storage. Acidic gas can damage the fuel system of
an engine while in storage. To avoid engine problems, the
fuel system should be emptied before storage of30daysor
fonger. Drainthe gas tank, startthe engine and letit run untit
the fuel lines and carburetor are empty. Use fresh fuel next
season. See Storage Instructions for additional information.
Never use engine o1 carburetor cleaner products inthe fuel
tank or permanent damage may oceur.

CAUTION: Fill to bottom of gas tank

- - filler neck. Do not overtiil. Wipeoffany
spilled oil or fuel. Do not store, spill or
use gasoline near an open flame.

TO START ENGINE (See Fig. 11)

Whenstartingthe enginefortheﬂrst time orif the engine has

run out of fuel, it will take extra cranking time to move fuel

from the tank to the angine.

. Besurefreewheelcontrol is inthe transmission engaged
position.

.  Sit on seat in operating position, depress clutch/brake
pedal and set parkind brake.

15

Place motion control lever in neutral (N) position.
Move attachment cluich to “SENGAGED” position.
Move throtile control t0 fast position

Pullchoke controloutfor acoldenginestart attempt. For

a warm engine start attempt the choke control may not

be needed.

NOTE: Before starting, read the warm and cold starting

procedures below.

. Insert key into ignition and tumn key clockwise to
“START” position and release key as soon as engine
starts. Do not run starter continuously for more than
fifteen seconds pef minute. lf the engine does not start
afterseveral attempts, push choke controtin, waitafew
minutes and try again. If engine still does not start, pull
the choke control out and retty.

WARM WEATHER STARTING (50° Fand above)

« When engine starts, slowly push choke control in until
the engine begins to run smoothly. If the engine starts
to run roughly, pulithe choke controlout stightly forafew
seconds andthen continue topushthe controlin slowly.

«  The attachments and ground drive ¢can now be used. if
the engine does not accepttheload, restart the engine
and allow it to warm up forone minute using the choke
as described above.

COLDWEATHER STARTING (50° Fand helow)

« When engine starts, slowly push choke control in until
the engine beginstoTun smoothly. Continueto pushthe
choke control in smali steps allowing the engine 0
acceptsmallchanges inspeed and toad, untilthe choke
control is fully in. If the engine starts to run roughtly, pull
the choke control outslightly foratew seconds and then
continue to push the control in slowly. This may require
an engine warm-up period from several seconds 0
several minutes, depending onthe temperature.

AUTOMATIC TRANSMISSION WARMUP

« Beforedriving the unitin cold weather, the transmission

should be warmed up as follows:

. Be sure the tractor is On level ground.

o Place the motion control lever in neutral. Release
the parking brake and let the clutch/brake
siowly returnto operating position.

« Aliowone minute fortransmission to warm up. This
can be done during the engine warmup period.

"« Theattachments canbe used during the engine warm-

up period after the transmission has been warmed up
and may requirethe choke control be pulled out stightly.
NOTE: if at a high altitude (above 3000 feet) or in cold
temperaiures (below 32 F) the carburetor fuel mixture may
need to be adjusted for pest engine performance. See “TO
ADJUST CARBURETOR" inthe Service and Adjustments
section of this manual.

PURGE TRANSMISSION

A

To ensure proper operation and performance, it is recom-
mended that the transmission be purged pefore operating
tractor for the first time. This procedure will remove any
trapped air inside the fransmission which may have devel
oped during shipping of your tractor.

CAUTION: Never engage of disengage
freewheel lever while the engine is run-

ning.




OPERATION

IMPORTANT: SHOULD YOUR TRANSMISSION REQUIRE
REMOVAL FOR SERVICE OR REPLACEMENT, IT
SHOULD BEPURGED AFTER REINSTALLATION BEFORE
QPERATING THE TRACTOHR.

« Placetractor safely on level surface with engine off and
parking brake set. : ,

« Disengage transmission by placing freewheelcontrolin
freewheeling position (See “TO TRANSPORT” in this
section of this manual).

» Sitting inthe tractor seat, start engine. Afterthe engine
is running, move throttle control to slow position. With
mation control lever in neutral (N) position, slowly
disengage clutch/brake pedal.

«  Move motion control lever to full forward position and
hold for five (5) seconds. Move lever to full reverse
position and hold for five (5) seconds. Repeat this
procedure three (3) times.

NOTE: During this procedure there will be no movement of
drive wheels. The air is being removed from hydraulic drive
system.

«  Move motion control lever to neutral (N position. Shut
off engine and set parking brake.

» Engage transmission by placing freewheel control in
driving position {See “TO TRANSPORT” in this section
of this manual}.

- Sittinginthetractor seat, start engine. Afterthe engine
is running, move throttie control to half (1/2) speed. With
motion control lever in neutral (N) position, slowly
disengage clutch/brake pedal.

+ Siowly move motion control lever forward. After the
tractor moves approximately five (5) feet, slowly move
motion control leverto reverse position. After thetractor
moves approximately five (5) feet, return the motion
control lever to the neutral (N) position. Repeat this
procedure with the motion control lever three (3) times.

«  Yourtractoris now purged and ready for normal opera-

tion.

MOWING TIPS

« Tirechains cannot be used when the mower housing is
attached to tractor.

« Mower should be properly leveled for best mowing
performance. See “TO LEVEL MOWER HOUSING” in
the Service and Adjustments section of this manual.

» Thelefthand side of mower should be used for trimming.

» Drivesothatclippingsaredischarged ontothe areathat
has been cut. Have the cutarea tothe rightof the tractor.

© This will result in a more even distribution of clippings
and more uniform cutting.

«  Whenmowinglarge areas, startby tuming to the right so
that clippings will discharge away from shrubs, fences,
driveways, efc. After one or two rounds, mow in the
opposite direction making left hand turns until finished
(See Fig. 16).

« If grass is extremely tal, it should be mowed twice to
reduce load and possible fire hazard from dried clip-
pings. Make first cut relatively high; the second to the
desired height.

« Do not mow grass when it is wet. Wet grass will plug
mowerand leave undesirabie ciumps. Allow grasstodry
bafore mowing.

16

« Always operate engine atfull throttle when mowing

to assure better mowing performance and proper dis-
charge of material. Regulate ground speed by selecting
a low encugh gear to give the mower cutting perfor-
mance as well as the quality of cut desired.

+  When operating attachments, select a ground speed

that will suit the terrain and give bestperformance of the
attachment being used.

—

=)
3| C

5

FIG. 16

MULCHING MOWING TIPS

IMPORTANT: FORBEST PERFORMANCE, KEEP MOWER
HOUSING FREE OF BUILT-UP GRASS AND TRASH.
CLEAN AFTER EACH USE.

»  Thespecial mulchingblade will recutthe grass clippings
many times and reduce them in size so that as they fall
ontothe lawn they will disperse intothe grass and notbe
noticed. Also, the mulched grass will biodegrade
quickly to provide nutrients for the lawn. Always mulich
with your highest engine (blade) speed as this will
provide the best recutting action of the blades.

»  Avoid cutting yourlawn when itis wet. Wet grass tends
to form clumps and interferes with the muiching action.
The best time to mow your lawn is the early afternoon.
At this time the grass has dried and the newly cut area
will not be exposed to the direct sun.

»  Forbestresuits, adjustthe mower cutting height so that
the mower cuts off only the top one-third of the grass
blades (See Fig. 17). For extremely heavy mulching,
reduce your width of cut on each pass and mow slowly.

+ Certaintypes of grass and grass conditions may require
that an area be mulched a second time to completely
hide the clippings. When doing a second cut, mow
across or perpendicular to the first cut path.

» Change your cutting pattern from week to week. Mow
northto south one week thenchange to easttowest the
next week. This will help prevent matting and graining
of the lawn.




[

e AINTENANCE SCHEDULE LT T, <
s ) o) N
(S O ~“

FiLL IN DATES A *,759\* @e‘?‘ <> XC2

AS YOU COMPLETE S A5

AEGULAR SERVICE SLEE ELEGE

Check Brake Operation
Check Tire Pressure

Check Operator Presence and
interlock Systems

Check for Loose Fastenels
sharpen/Replace Mower Blades
Lubrication Chart

Check Battery Lavel

Clean Battery and Terminals

:Do-iO'PII-!

Check Transaxie Cooling
Adjust Blade gelis) Tension
Adjust Motion Drive Bel(s) Tension

Check Engine Oil Level
Change Engine ol
Clean Air Filter
Clean Air Screen
inspect Muffer/Spark Arrester
Replace Oil Filter (i equipped)
Clean Engine Cooling Fins
Replace gpark Plug
RAeplace Air Filter Paper Cartridge
Replace Fuel Filter

\

mZz-—0=Zm

-

4« Change more often when operating under a heavy joad
= . Sarvice more often when operating in dirty or dusty conditions.
3 - If equipped withs oil filter, change oif every 50 hours.

4 - Replace blades more often when mowing in sandy soil.

GENERAL RECOMNIENDATIONS

The warranty on this tractor does not cover items that have
peen subjected o operatorabuse ornegligence. Toreceive
full value fromthe warranty, operator must mainiain tractor

as instructed in this manual.
Some adjustments will need to be made periodically to

properly maintain your tractor.

All adjustments in the Service and Adjustments section of

this manual should be checked at leastonce each season.

« Onceayearyou should replace the spark piug, cleanor
replace airfilter, and checkblades and beltsforwealr. A
new sparkplug and clean ajrfilterassu re proper i r-fuel
mixture and help your engine run petter and last longer.

BEFORE EACH USE
. Checkengine ofl level.
« Checkbrake operation.
« Checktire pressure.
« Checkoperator presence and
interlock systems for proper operation.
« Checkforloose fasteners.

ar in high ambient ternperatures.

17

5 . It equipped with adjustable system.
6 - Not requiced if equipped with maintenance-free battery-
7 - Tighten front axle pivot bolt to a5 ft.-lps. maximumm.

Do not overtighten.

LUBRICATION CHART .
3 SPINDLE ZERK SPINDLE ZERKA,

N £ ]  FRONT
A FRONT L Shee
i BEARING
BEARING PERK
ZERK

v
3
ER R T ||

e ————

~~~~~

»

A General Purpose Gireaseé
A Referto Customer Responsibilities «ENGINE” Sectio

H
LUBRICATING BEARINGS. IF you FEEL THEY MUST
Y, POWDERED GRAPH!




CUSTOMER RESPONSIBILITIES

TRACTOR

Always cbserve safety rules when performing any mainte-
nance.

BRAKE OPERATION

Iftractor requires more than six {6) feet stopping distance at
high speed in highest gear, then brake must be adjusted.
(See"TO ADJUST BRAKE”inthe Service and Adjustments
section of this manual).

TIRES

Maintain proper airpressure inalltires (See "PRODUCT
SPECIFICATIONS” section of this manual).

= Keeptires free of gasoling, oil, or insect conirol chemi-
cals which can harm rubber.

* Avoid stumps, stones, deep ruts, sharp objects and
other hazards that may cause tire damage.

NOTE: To seal tire punctures and prevent flat tires due to
slow leaks, tire sealant may be purchased from your local
parts dealer. Tire sealant also prevents tire dry rot and
corrosion.

OPERATOR PRESENCE SYSTEM

Be sure operator presence and interlock systems are work-
ing properly. If your tractor does not function as described,
repairthe problem immediately.

« The engine should not start unless the clutch/brake
pedalis fully depressed and attachement clutch control
is in the disengaged position.

*  Whentheengineis running, any attempt by the operator
to leave the seat without first setting the parking brake
should shut off the engine.

« Whenthe engineisrunning and the attachmentclutchis
engaged, any attempt by the operator to leave the seat
should shut off the engine.

* Theattachmentclutch should never operate unlessthe
operator is in the seat.

BLADE CARE

Forbestresults mowerblades mustbe keptsharp. Replace
bent ordamaged blades.

BLADE REMOVAL (See Fig. 18)

Raise mower to highest position to allow access to
blades.

+ Remove hexbolt, lockwasherand flat washer securing
btade.

» Install new or resharpened blade with trailing edge up
towards deck as shown.

IMPORTANT: TOENSURE PROPER ASSEMBLY, CENTER

HOLE IN BLADE MUST ALIGN WITH STAR ON MANDREL

ASSEMBLY.

* Reassemble hex bolt, lock washer and flat washer in
exact order as shown.

¢ Tighten bolt securely (27-35 Ft. |.bs. torque).

IMPORTANT: BLADEBOCLTIS GRADEBHEAT TREATED.

18

MANDREL
ASSEMBLY

TRAILING

EDGE UP\

FLAT WASHER\

<

LOCK WASHER

HEX BOLY

(GRADE arw -

*A GRADE 8 HEAT TREATED BOLT CAN BE

IDENTIFIED BY SIX LINES ON THE BOLT HEAD.

FIG.18

TO SHARPEN BLADE (See Fig. 19)

NOTE: We do not recommend sharpening blade - butif you
do, be sure the blade is balanced.

Care should be taken to keep the blade balanced. An
unbalanced blade will cause excessive vibration and even-
tual damage to mower and engine.

* The blade can be sharpened with a file or on a grinding
wheel. Do not attempt to sharpen while on the mower.
« Tocheck biade balance, you will need a 5/8" diameter
stee! bolt, pin, or a cone balancer. (When using a cone
balancer, follow the instructions supplied with balancer).

NOTE: Do notuse a nail for balancing blade. The lobes of
the center hole may appear to be centered, but are not.

« Slide blade onto anunihreaded portion of the steel bolt
or pin and hold the bolt or pin parallel with the ground. If
blade is balanced, it should remain in a horizontal
position. if either end of the blade moves downward,
sharpen the heavy end until the blade is balanced.

CENTER HOLE




CUSTOMER R_ESPONSIBILlTIES

BATTERY

Your tractor has a battery charging system which is suffi-
cient for normal use. However, periodic charging of the
battery with an automotive charger will extend its life.

. Keep battery and terminals clean.

. Keep battery bolts tight.

. Keep smali vent holes open.

« Recharge at 6-10 amperes for 1 hour.

TO CLEAN BATTERY AND TERMINALS

Corrosion and dirt on the battery and terminals can cause
the battery 1o “leak’ power.

« Removeterminalguard.

. Disconnect BLACK battery cable first then RED
hattery cable and remove battery from tractor.

. Rinse the battery with plain water and dry.

. Cleanterminals andbattery cable endswith wire brush
until bright.

« Coatterminals with grease or petroleum jelly.

+ Reinstalibattery (See “REPLACING BATTERY"in the
SERVICEAND ADJUSTMENTS section ofthis manual}.

V-BELTS

Check V-belts for deterioration and wear after 100 hours of
operation and replace if necessary. The belts are not
adjustable. Replace belts if they begin to slip from wear.

TRANSAXLE COOLING

Thefan andcooling fins oftransmission shouldbe keptclean

to assure proper cooling.

Do not attempt to clean fan or transmission while engine is

running or while the transmission is hot.

« Inspectcoolingfanto be sure fan blades are intact and
clean.

 Inspect cooling fins tor dirt, grass clippings and other
materials. To prevent damage to seals, do not use
compressed airor highpressure sprayertoclean ceoling
fins.

TRANSAXLE PUMP FLUID

The transaxle was sealed at the factory and fluid mainte-
nance is notrequired for the life ofthe transaxie. Shouldthe
transaxie everleakor require servicing, contactyour nearest
authorized service center/department.

ENGINE

LUBRICATION

Only use high quality detergent oil rated with API service
classification SF, SG, or SH. Selectthe oil's SAE viscosity
grade according to your expected operating temperature.

SAE VISCOSITY GRADES

I
°F 20" i 3y 3 4 60° B80° 100°
°C -30° -20° -10° 0 10° 20° 300 40
T ENPERATURE RANGE ANTICIPATED BEFORE NEXT Oli CHANGE

FIG. 20

19

Change the oil after every 50 hours of operation of at least
once ayearif the tractof is notused for 50 hoursinoneyear.
Check the crankcase oil levelbefore startingthe engine and
after each eight (8) hours of operation. Tighten oil fill cap/

dipstick securely each time you check the oil level.

TO CHANGE ENGINE OIL (See Figs.20 and 21)

Determine temperature range expected before oil change.
All oil must meet AP service classification SF, SGorSH.

+ Be sure tractoris on level surface.

«  Oil will drain more freely when warm.

« Catch oil in a suitable container.

. Remove oil fill cap/dipstick. Be careful not to allow dirt

to enter the engine when changing oil.

Remove drain plug.

After oil has drained completely, replace oil drain piug

and tighten securely.

. Refill engine with oil through ol fill dipstick tube. Pour
slowly. Do not overill. For approximate capacity see
“PRODUCT SPECIFICATIONS" section of this manual.

« Use gauge on ofl filt cap/dipstick for checking level.
Insert dipstickinto the tube and restthe oil fili capon the
tube. Do notthread the cap onto the tube when taking
reading. Keep oil at «EULL” line on dipstick. Tighten
cap onto the tube securely when finished.

. ®

OIL FILL
CAP/DIPSTICK

CLEAN AIR SCREEN (See Fig. 21)

Air screen must be kept free of dirt and chatf 10 prevent
engine damagefrom overheating. Cleanwith awirebrushor
compressedairtoremove dirtand stubborndried gumfibers.

CLEAN AIR INTAKE/COOLING AREAS

To insure proper cooling, make sure the grass screen,
cooling fins, and other external suriaces of the engine are
kept clean at all fimes.

Every 100 hours of operation (more often under extrermely
dusty, dirty conditions), remove the blower housing and other
cooling shrouds. Cleanthe cooling fins and external suriaces
as necessary. Make surethe coolingshroudsare reinstalled.

NOTE: Operatingthe engine witha blocked grass screen,
dirty orplugged coolingfins, andforcoolingshrouds removec
will cause engine damage due to overheating.




CUSTOMER RESPONSIBILITIES

AIR FILTER (See Fig. 22)

Yourengine will not run properly using a dirty airfiltter. Clean
the foam pre-cleaner after every 25 hours of operation or
every season. Service paper cartridge every 100 hours of
operation or every season, whichever occurs first.
Service air cleaner more often under dusty conditions.

« Loosen knob and remove cover.

TO SERVICE PRE-CLEANER

« Slide foam pre-cleaner off cariridge.

» Wash it in liquid detergent and water.

s Squeeze it dry in a clean cloth. Allow it to dry.

« Saturateitinengineoil. Wrapitinclean, absorbentcloth
and squeeze to remove excess oil.

TO SERVICE CARTRIDGE

« . Replace a dirty, bent, or damaged cartridge.

NOTE: Do notwash the paper cartridge or use pressurized

air, as this will damage the cartridge.

s Remove nutand cartridge plate.

+ Reinstall the pre-cleaner (cleaned and oiled) over the
papercartridge.

« Check rubber seal for damage and proper position
around stud. Replace if necessary.

+ Reassemble air cleaner, cartridge plate, and nut.

« Reinstall air cleaner cover and secure by tightening
knob.

FOAM
PRE-CLEANER

CARTRIDGE

FIG. 22

20

ENGINE OIL FILTER

Replace the engine oil filter every season or every other oil
changeifthe tractoris used more than 100 hoursinone year.

MUFFLER

Inspect and replace corroded muffler and spark arrester (if
equipped) as it could create a fire hazard and/or damage.

SPARK PLUGS

Replace spark plugs at the beginning of each mowing
season or after every 100 hours of operation, whichever
occurs first. Spark plug type and gap setting are shown in
“PRODUCT SPECIFICATIONS" section of this manual.

IN-LINE FUEL FILTER (See Fig. 23)

The fuel filter should be replaced once each season. Iffuel

filter becomes clogged, obstructing fuel flow to carburetor,

replacement is required.

= With engine cool, remove filter and plug fuei line sec-
tions.

+  Place new fuel filter in position in fuel line with arrow
pointingtowards carburetor,

+ Be sure there are no fuel line leaks and clamps are
properly positioned.

e [mmediately wipe up any spilled gasoline.

FUEL FILTER

FIG. 23
CLEANING
» Clean engine, battery, seat, finish, etc. of all foreign
matier.
« Keepfinished surfaces and wheels free of all gasoline,
oil, etc.

«  Protect painted surfaces with automotive type wax.

We do not recommend using a garden hose to clean your
tractor unless the electrical system, muffler, air filter and
carburetor are covered to keep water out. Waterinengine
can result in a shortened engine life.




SERVICE AND ADJUSTMENTS

A

CAUTION: BEFORE PERFORMING ANY SERVICE OR ADJUSTMENTS:
Depress clutch/brake pedal fully and set parking brake.

Turn ignition key “OFF” and remove key.

e o % & & @

plug.

Place motion control leverin neutral {N) position.
Place attachment clutch in «DISENGAGED” position.

Make sure the blades and all moving parts have completely stopped.
Disconnect spark plug wire from spark plug and place wire where it cannot come in contact with

TO REMOVE MOWER (See Fig. 24)

Place attachment cluich in “DISENGAGED” position.
Turn height adjustment knob to lowest setting.

Lower mower to its lowest position.

Rernove retainer spring holding anti-swaybartochassis
bracket and disengage anti-swaybar from bracket.
Remove retainer springsfrom suspensionarms at deck
and disengage arms from deck.

Raise attachment lift fo its highest position.

Remove two retainer springs from each front link and
remove links.

Siide mower forward and remove belt from electric
clutch pulley.

Stide mower out from under right side of tractor.

IMPORTANT: iF AN ATTACHMENT OTHER THAN THE
MOWER DECK S TO BE MOUNTED ON THE TRACTOR,
REMOVE THE FRONT LINKS.

TO INSTALL MOWER

Follow procedure described in “INSTALL MOWER AND
DRIVE BELT" in the Assembly section of this manual.

ADJUSTMENT
NUTS

LIFT
LINKS

FRONT MOWER
BRACKET

SUSPENSION
ARMS
CHASSIS

BRACKET

RETAINER
SPRING

ANTI-SWAY
BAR RETAINER
SPRINGS

TO LEVEL MOWER HOUSING

Adjust the mower while tractor is parked on level ground or
driveway. Make sure tires are properly inflated (See“PROD-
UCT SPECIFICATIONS" sectionofthismanual). iftiresare
over or underinflated, you will not properly adjust your
mower.

SIDE-TO-SIDE ADJUSTMENT (See Figs. 25 and 28)

« Raise mower to its highest position.

«  Atthe midpointofboth sides of mower, measure height
from bottom edge of mower to ground. Distance “A”on
both sides of mower should pe the same or within 1/4"

of each other.

» |f adjustment is necessary, make adjustment on one
side of mower only.

« To raise one side of mower, tighten lift link adjustment
nut on that side.

« Tolower one side of mower, loosen lift link adjustment
nut on that side.

NOTE: Each full turn of adjustment nut will change mower

height about 1/8".

« Recheck measurements after adjusting.

BOTTOM EDGE

OF MOWER TO
GROUND

BOTTOM EDGE
OF MOWER TO
GROUND

GROUND_LINE

FIG. 25

RETAINER
SPRINGS

FRONT MOWER
BRACKET




SERVICE AND ADJUSTMENTS

SUSPENSION
ARM

a @

O

LIFT LINK
ADJUSTMENT NUT

FIG. 26

FRONT-TO-BACK ADJUSTMENT (See Figs. 27and 28) -

IMPORTANT: DECK MUST BE LEVEL SIDE-TO-SIDE. {F

THE FOLLOWING FRONT-TO-BACK ADJUSTMENT 1S

NECESSARY, BE SURE TO ADJUST BOTH FRONT LINKS

EC{))LEALLY SO MOWER WILL STAY LEVEL SIDE-TO-
IDE.

To obtain the best cutting results, the mower housing should
be adjusted so that the front is approximately 1/8" to 1/2"
lower than the rear when the mower is inits highest position.

Checkadjustmentonrightside of tractor. Measure distance
“D” directly in front and behind the mandrel at bottom edge
of mower housing as shown.

« Before making any necessary adjustments, check that
both front links are equalin length. Both links should be
approximately 10-3/8".

+ |flinks are not equal in length, adjust one link to same
tength as other link.

«  Tolowerfrontof mowerloosennut“E” onbothfrontlinks
an equal number of turns.

«  Whendistance“D”is 1/8"to 1/2" loweratfrontthan rear,
tighten nuts “F” against trunnion on both front links.

+ Toraisefrontof mower, loosen nut“F" from trunnion on
both front links. Tighten nut “E” on both front links an
equal number of turns.

« Whendislance“D"is 1/8"to 1/2" loweratfrontthan rear,
tighten nut “F” against trunnion on both front links.

« Recheck side-to-side adjustment.

MANDREL

a5 0o

o o o

) ] L
ﬁD) l‘D

©

FIG. 27

22

BOTH FRONT LINKS SHOULD BE EQUAL IN LENGTH

NUT “F"

TRUNNION

FRONT LINKS&"

FiG. 28

TO REPLACE MOWER DRIVE BELT .

MOWER DRIVE BELT REMOVAL (See Fig. 29) -

« Parktractor on a level surface. Engage parking brake.

«  Remove screws from L.H. mandrel cover and remove

cover.

Roll belt over the top of L.H. mandre! pulley.

Remove bielt from electric clutch pulley.

Remnve balt from idler pulleys.

Rerncve any ditt or grass clippings which may have

accurmuiated around mandrels and entire upper deck

sutface.

«  Check prirmary idler arm and two idlers to see that they
rotate freaiy.

+ Be sure soring is securely hooked to primary idler arm
and bolt in mower housing.

MOWER DRiVE SELT INSTALLATION (See Fig. 29) -

+ Install belt in both idlers. Make sure belt is in both belt
keepars at the idlers as shown.

o Ingtal nev: £el onto electric clutch pulley.

v ‘ 5 upper groove of L.H. mandrel puliey.

-1ieck belt routing making sure beit is in the

.ok correctly and inside belt keepers.

weasasmble [.H. mandrel cover.

L.H. SCREWS ELECTRIC
MANDREL ?/\ IDLER CLUTCH
COVER ' PULLEYS PULLEY

IDLER ARM  gEgLT
KEEPERS

FIG. 29




SERVICE AND ADJUSTMENTS

TO REPLACE MOWER BLADE DRIVE BELT

(See Fig. 30)

Park the tractor on level surface. Engage parking brake.

. Remove mowerdrivebelt(See TOREPLACE MOWER
DRIVE BELT” in this section of this manual).

« Remove mower (See “TO REMOVE MOWER?” in this
section of this manual).

« Remove screws from R.H. mandrel cover and remove
covet. Unhook spring from bolt on mower housing.
«  Carefully roll beit off R.H. mandrel pulley.

«  Remove belt from center mandrel pulley, idler pulley,
and L.H. mandrel pulley.

+ Remove anydirtorgrass whichmay have accumulated
around mandrels and entire upper deck surface.

- « Check secondary idler arm and idler to see that they
rotate freely.

. Be sure spring is hooked in secondary idler arm and
sway-barbracket.

. Install new belt in lower groove of L H. mandrel pulley,
idler pulley, and center mandrel puliey as shown.

« Rolibeltover R.H. mandrel pulley. Make sure belt isin
all grooves properly.

« Reconnectspringtoboitin mowerhousing and reinstall
R.H. mandre! cover.

« Reinstallmowertotractor (See “INSTALL MOWERAND
DRIVE BELT” in the Assembly section of this manual).

« Reassemble mower drive belt (See “TO REPLACE
MOWER DRIVE BELT” in this section of this manual}.

MOWER
BLADE
DRIVE BELT

CENTER
MANDREL

IDLER
PULLEY

L.H.
MANDREL

R.H.
MANDREL
COVER

IDLER ARM

SPRING
SWAY-BAR

BRACKET
FIG. 30

SCREW

23

TO ADJUST BRAKE (See Fig. 31)

Your tractor is equipped with an adjustable brake system
which is mounted on the side of the transaxte.

Ittractor requires more than six (6) feet stopping distance at
high speed In highest gear, then brake must be adjusted.

«  Depress clutch/brake pedal and engage parking brake.

«  Measure distance between brake operating arm andnut
“A" on brake rod.

. lidistance is otherthan 1-1/2°, loosen jam nut and tum
nut“A* until distance becomes 1-1/2". Retighten jamnut
against nut “A”.

« Roadtesttractorfor proper stopping distance as stated
above. Readjust if necessary. if stopping distance is
still greater than six (6) feet in highest gear, further
maintenance is necessary. Contact your nearest au-
thorized service center/department.

WITH PARKING BRAKE “ENGAGED”

DG NOT TOUCH THIS NUT. IF FURTHER
BRAKE ADJUSTMENT IS NECESSARY
CONTACT YOUR NEAREST AUTHORIZED
SERVICE CENTER/DEPARTMENT

FIG. 31




SERVICE AND ADJUSTMENTS

TO REPLACE MOTION DRIVE BELT
(See Fig. 32)

Parkthetractoronlevel surface. Engage parking brake. For
assistance, there is a beltinstaliation guide decal on bottom
side of left footrest.

« Remove mower (See “TO REMOVE MOWER” in this

section of this manual.) -

Disconnect clutch wire harness.

Remove clutch locator.

Remove belt from stationary idier and clutching idler.

Pull belt slack toward rear of tractor. Carefully remove

belt upwards from transmission input puliey and over

cooling fan blades. .

« Pullbelttoward front of tractor and remove downwards
from around electric cluich.

« |nstall new belt by reversing above procedure.

CLUTCH LOCATOR

ELECTRIC
CLUTCH

CLUTCH[NG/.

IDLER

STATIONARY™ |
IDLER

TRANSMISSION

INPUT PULLEY ] CLUTCH

WIRE
HARNESS

FIG. 32

TRANSAXLE MOTION CONTROL LEVER
NEUTRAL ADJUSTMENT (See Fig. 33)

The motion control lever has been preset at the factory and
adjustment should not be necessary.

« Loosen adjustment bolt in front of the right rear wheel,
and lightly tighten.

+  Start engine and move motion control lever until tractor
does not move forward or backward.

+ Hold motioncontrol leverinthat positionandturn engine
off.

+  While holding motion control lever in place, ioosen the
adjustment bolt.

«  Move motion control lever to the neutral (N) (lock gate)
position.

« Tighten adjustment bolt securely.

NOTE: If additional clearanceis needed to getio adjustment

bolt, move mower deck height to the lowest position.

After above adjustment is made, if the tractor still creeps
forward or backward while motion control lever is in neutral
position, follow these steps:

24

* Loosen the adjustment bolt.

« Move the motion control lever 1/4 to 1/2 inch in the
direction it is trying to creep.

« Tighten adjustment bolt securely.

*  Start engine and test.

« Iftractor still creeps, repeat above steps until satisfied.

NEUTRAL
LOCK

MOTICN CONTROL

ADJUSTMENT
BOLT

FiG. 33

TRANSMISSION REMOVAL/REPLACEMENT

Should our transmission require removal for service or
replacement, it should be purged after reinstallation before
operating the tractor. See “PURGE TRANSMISSION” in
Operation section of this manual.

TO ADJUST STEERING WHEEL ALIGNMENT

if steering wheel crossbars are not horizontal (left to right)
whenwheels are positioned straight forward, remove steer-
ing wheel and reassemble per instructions in the Assembly
section of this manual.

FRONT WHEEL TOE-IN/CAMBER

Thefrontwheeltce-in and camber are notadjustable onyour
tractor. If damage has occurred to affectthe frontwheeltoe-
in or camber, contact your nearest authorized service
center/department.




SERVICE AND ADJUSTMENTS

TO REMOVE WHEEL FOR REPAIRS
FRONT WHEEL (See Fig. 34)
+ Block up axle securely.

« Remove axle cover, retaining ring and washers fo allow
wheel removal.

+ Repairtire and reassemble.
+ Replacewashersandsnap retaining ring securely inaxle

groove.
+ Replace axle cover.
REAR WHEEIL. -

» Block rear axle securely.

« Remove five (5) hub bolts to allow wheel removal.

» Repair tire and reassemble. Replace and tighten hub
holts securely.

NOTE: To seal tire punctures and prevent flat tires due to

slow leaks, tire sealant may be purchased from your local

parts dealer. Tire sealant also prevents tire dry rot and

corrosion.

WASHERS

RETAINING
RING

*A¥LE COVER

FiG. 34

25

TO START ENGINE WITH A WEAK BATTERY
(See Fig. 35)

A

if your battery is too weak to start the engine, it should be
recharged. (See "BATTERY"inthe CUSTOMER RESPON-
SIBILITIES section of this manual).

If jumper cables” are used for emergency starting, follow
this procedure:

IMPORTANT: YOURTRACTOR IS EQUIPPED WITHA12
VOLT NEGATIVE GROUNDED sYSTEM. THE OTHER
VEHICLE MUST ALSO BE A 12 VOLT NEGATIVE

GROUNDED SYSTEM. DO NOT USE YQUR TRACTOR
BATTERY TO START OTHER VEHICLES.

TO ATTACH JUMPER CABLES -

« Connecteachendofthe RED cabletothe POSITIVE (+)
terminal of each battery, taking care notio short against
chassis.

. Connectoneendofthe BLACK cabletothe NEGATIVE
{-) terminal of fuily charged battery.

« Connect the other end of the BLACK cable to good
CHASSIS GROUND, away from fuel tank and battery.

TO REMOVE CABLES, REVERSE ORDER -

. BLACK cable first from chassis and then from the fully
chargedbattery.

« RED cable last from both batteries.

CAUTION: Lead-acid batteries generate
explosive gases. Keep sparks, flame
and smoking materials away from bat-
teries. Always wear eye protection when
around batteries.

1
“POSITIVE” (+) “NEGATIVE" {-)
I )
L.H. PANEL
BOLT
0 ‘i i
@ﬁ\' o /
FIG.35




SERVICE AND ADJUSTMENTS

REPLACING BATTERY (See Fig. 36)

A

« Lift hood to raised position.

» Removeterminalguard.

« Disconnect BLACK battery cable then RED baftery

~ cable and carefully remove battery from tractor.

«  Install new battery with terminals in same position as old
battery.

« Reinstaliterminal guard,

+ First connect RED battery cable to positive (+) battery
terminal with hex bolt and keps nut as shown. Tighten
securely.

« Connect BLACK grounding cable to negative (-) battery

terminal with remaining hex bolt and keps nut. Tighten

securely

Close terminal access doors.

Close hood.

CAUTION: Do not short battery termi-
nals by allowing a wrench or any other
object to contact both terminals at the
same time. Before connecting battery,
remove metal bracelets, wristwatch
bands,rings,etc.

Positive terminal must be connected
firstto prevent sparking from acciden-
tal grounding.

TERMINAL
ACCESS
DOOR

HEX BOLT

POSITIVE
(RED)
CABLE

NEGATIVE
{BLACK)
CABLE

FIG. 36
TO REPLACE HEADLIGHT BULB

+ Raisehood. '
« Pullbulbholderoutofthe hole inthe backside of the grill.

+ Replace bulb in holder and push bulb holder securely

back into the hole in the backside of the grill,
* (Closehood.

INTERLOCKS AND RELAYS

Loose or damaged wiring may cause your tractor to run

poorly, stop running, or prevent it from starting.

«  Checkwiring. See electrical wiring diagramin the Repair

Parts section of this manual,

26

TO REPLACE FUSE

Replace with 30 amp automotive-type plug-in fuse. Thetuse
holder is located behind the dash,

TO REMOVE HOOD AND GRILL ASSEMBLY

(See Fig. 37)

+ Raisehood.

+  Unsnap headlight wire connector.

- Standinfrontoftractor. Grasp hood at sides, tilttoward
engine and lift off of tractor.

» Toreplace, reverse above procedure.

HEADLIGHT
WIRE
CONNECTOR




SERVICE AND ADJUSTMENTS

ENGINE

TO ADJUST THROTTLE CONTROL CABLE
(See Fig. 38)

The throttle contro! has been preset at the factory and
adjustment should not be necessary. Check adjustmentas
described below before loosening cable. If adjustment is
necessary, proceed as follows:

+  With engine not running, move throftle control lever to
fast position.

« Checkthat speed control lever is against Stop SCrew. if
it is not, loosen casing clamp screw and pull throttle
cable until lever is against screw. Tighten clamp screw

securely.
IDLE FUEL
ADJUSTING IDLE SPEED
NEEDLE ADJUSTING
SCREW

THROTTLE
CONTROL
CABLE
T *
[ TR
RIS
=
£4
©
&4
L
NE ©
@ f——i
e e
aaly  cowmo
FIG. 38

27

TO ADJUST CHOKE CONTROL
(See Figs. 38 and 39)

The choke control has been preset at the factory and
adjustment should not be necessary. check adjustmentas
described below before loosening cable. if adjustment is
necessary, proceed as follows:

«  Withengine not running, move choke control (located on
dash panel) to full choke position.

. Remove air cleaner cover, filter and cartridge plate to
expose carburetor choke (See “AIR FILTER" in the
Customer Responsibilities section of this manual).

« Chokeshouldbeclosed. Ifitisnot, loosen casingclamp
screw and move choke cable until choke is completely
closed. Tighten casing clamp screw securely.

« Reassembleaircieaner.

TO ADJUST CARBURETOR (See Fig. 39)

The carburetor has been presentatthe factory and adjust-
ment shouid not be necessary. However, minor adjustment
may be required to compensate for differences in fuel,
temperature, altitude or load. If the carburetor does need
adjustment, see engine manual.

High speed stop is factory adjusted. Do not adjust-damage
may resull.

IMPORTANT: NEVER TAMPER WITH THE ENGINE
GOVERNOR, WHICH IS FACTORY SET FOR PROPER
ENGINE SPEED. OVERSPEEDING THE ENGINE ABOVE
THE FACTORY HIGH SPEED SETTING CAN BE
DANGEROUS. IF YOU THINK THE ENGINE-GOVERNED
HiGH SPEED NEEDS ADJUSTING, CONTACT YOQUR
NEAREST AUTHORIZED SERVICE CENTER/
DEPARTMENT, WHICH HAS PROPER EQUIPMENT AND
EXPERIENCE TO MAKE ANY NECESSARY
ADJUSTMENTS. '

CLOSED FOR
FULL CHOKE

FIG. 39




STORAGE

Immediately prepare yourtractorforstorage atthe end of the
season orif the tractor will not be used for 30 days or more.

a

TRACTOR

Remove mowerfromiractorforwinter storage. Whenmower
is to be stored for a period of time, clean it thoroughly,
remove all dirt, grease, leaves, etc. Store in a clean, dry
area.

« Cleanentire tractor (See “CLEANING” inthe Customer
Responsibilities section of this manual).

» Inspect and replace belts, if necessary (See belt re-
placementinstructions in the Service and Adjustments
section of this manual).

« Lubricate as shown in the Customer Responsibilities
section of this manual.

» Be sure that all nuts, bolts and screws are securely
fastened. Inspect moving parts for damage, breakage
and wear. Replace if necessary.

+ Touch up all rusted or chipped paint surfaces; sand
lightly before painting.

BATTERY

»  Fully charge the battery for storage.

« After a period of time in storage, battery may require
recharging.

»  Tohelp preventcorrosion and powerleakage during iong
periods of storage, battery cables should be discon-
nected and battery cleaned thoroughly (see“TO CLEAN
BATTERY AND TERMINALS” inthe CustomerRespon-
sibilities section of this manual).

+ After cleaning, leave cables disconnected and place
cables where they cannot come in contact with battery
terminals.

s if battery is removed from tractor for storage, do not
store battery directly on concrete or damp surfaces.

CAUTION: Never store the tractor with
gasoline in the tank inside a building
where fumes may reach an open flame
or spark. Allow the engine to cool
before storing in any enclosure.

28

ENGINE
FUEL. SYSTEM
IMPORTANT: IT IS IMPORTANT TO PREVENT GUM

DEPOSITS FROM FORMING INESSENTIAL FUEL SYSTEM

PARTS SUCH AS CARBURETOR, FUEL FILTER, FUEL

HOSE, OR TANK DURING STORAGE. ALSQO,

EXPERIENCE INDICATES THAT ALCOHOL BLENDED

FUELS (CALLED GASOHOL OR USING ETHANOL OR

METHANOL) CAN ATTRACT MOISTURE WHICH LEADS

TO SEPARATION AND FORMATION OF ACIDS DURING

STORAGE. ACIDIC GAS CAN DAMAGE THE FUEL

SYSTEM OF AN ENGINE WHILE IN STORAGE.

« Drainthe fuel tank.

« Start the engine and let it run until the fuel lines and
carburetorare empty.

» Neveruse engine or carburetor cleaner products in the
fuel tank or permanent damage may oCcur.

s Use fresh fuel next season.

NOTE: Fuel stabilizer is an acceptable alternative in
minimizing the formation of fuel gum deposits during stor-
age. Add stabilizer to gasoline in fue! tank or storage
container. Always follow the mix ratio found on stabilizer
container. Run engine at least 10 minutes after adding
stabilizer to allow the stabilizer to reach the carburetor. Do
not drain the gas tank and carburetor if using fuel stabilizer.

ENGINE OIL

Drain oil (with engine warm) and replace with cleanengine oil.
(See “ENGINE” in the Customer Responsibilities section of
this manual}.

CYLINDER(S)

«  Remove spark plug(s).

« Pour one ounce of oil through spark plug hole(s) into
cyiinder(s).

+ Turnignition keyto “START" position for a few seconds
to distribute oil.
« Replace with new spark plug(s).

OTHER

» Do not store gasoline from one season to another.

» Replace your gasoline can if your can starts to rust.
Rust and/or dirt in your gasoline will cause problems.

»  lfpossible, store yourtractorindoors and coveritto give
protection from dust and dirt.

»  Cover your tractor with a suitable protective cover that
does not retain moisture. Do not use plastic. Plastic
cannot breathe which allows condensation to form and
will cause your tractor to rust.

IMPORTANT; NEVER COVERTRACTOR WHILE ENGINE
AND EXHAUST AREAS ARE STILL WARM.




TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Will not start 1. Out of fuel. 1. Filt fuel tank.
2. Engine not “CHOKED" properly. 5 See *TO START ENGINE" in Operation section.
3. Engine flooded, 3. Walt several minutes bafore attempting to start.
4, Bad spark plug. 4, Replace spark plug.
5. Dirty air filter. 5. Cleanfreplace air filter.
6. Dirty fuel filter. 6. Replace fuel filtar.
7. Waterin fuel. 7. Drain fuel tank and carburetor, refitl tank with fresh
gasoline and replace fugt filter.
8. Loose or damaged wiring. 8. Check all wiring.
g, Carburetor out of adjustment. 9. See “To Adjust Carburetor” in Service Adjustments
section.
10. Engine valves out of adjustment. 10. Contact an authorized service center/depariment.
Hard to start 1. Diry air filter. 1. Cleanfreplace air filter.
2. Bad spark plug. 2. Replace spark plug.
3. Woeak or dead battery. 3. Recharge or replace battery.
4, Dinty fus! filter. 4. Replace fuel filter.
5. Stale or dirty fuel. 5. Drain fuel tank and refili with fresh gasoline.
6. Loose or damaged wiring. 6. Check all wiring.
7. Carburetor out of adjustment. 7. See “To Adjust Carburetor” in Service Adjustments
saction.
B. Engine valves out of adjustment. 8. Contact an authorized service center/department.
Engine will not turn over | 1. Clutch/brake pedal not depressed. 1. Depress clutch/brake pedal.
2. Aftachment clutch is engaged. 2. Disengage attachment clutch.
3. Weak or dead battery. 3. Recharge or replace baftery.
4, Blown fuse. 4. Replace fuse.
5. Corroded batiery terminals. 5. Clean battery terminals.
6. Loose or damaged wiring. 6. Check all wiring.
7. Fauity ignition switch. 7. Checkfreplace ignition switch.
8. Faulty solenoid or starter. 8, Checkfreplace solenoid or starer.
9. Faully operator presence switch(es}). 9. Contact an authorized service center/department.
Engine clicks but will not} 1. Weak or dead battery. 1. Recharge or replace battery.
start 2. Corroded baitery terminals. 2. Clean battery terminais.
3. Loose or damaged wiring. 3. Check all wiring.
4. Faulty solenoid or starter. 4. Check/raplace solenoid o starter.
Loss of power 1. Cutting too much grass/teo fast. 1. Set in “Higher Cut’ position/reduce speed.
2. ‘Throtle in “CHOKE” position, 2. Adjust throttle control.
3. Build-up of grass, leaves and trash under mower. 3, Clean underside of mower housing.
4. Dirty air filter. 4. Clean/teplace air filter.
5. Low oit levelfdirty oil. 5. Chack oil level/change oil.
6. Faulty spark plug. 6. Clean and regap or change spark plug.
7. Dirty fuel filter. 7. Replace fuel filter.
8. Stale or dirty fuel. 8. Drain fuel tank and refill with fresh gasoline.
9. Water in fuel. 9. Drain fuel tank and carburetor, refiil tank with fresh
gascline and replace fuel filter.
- 10, Spark plug wire loose. 10, Connect and tighten spark plug wire.
11. Dirly engine air screenffins. 11. Clean engine air screenffins.
12, Dirty/clogged muffler, 12. Clean/replace muffler,
13. Loose or damaged wiring. 13. Check all wiring.
14, Carburetor out of adjustment. 14. See “To Adjust Carburetor” in Service Adjustments
section.
15. Engine valves out of adjustment. 15. Contact an authorized service center/department.
Excessive vibration 1, Worn, bent or loose blade, 1. Replace blade. Tighten biade bolt.
2. Bent blade mandrel, 2. Replace blade mandrel.
3. Loose/damaged pari(s). 3. Tighten loose pari(s). Replace damaged paris.

29




TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Engine continues to run | 1. Fauly operator-safety presence control system. 1. Check wiring, switches and connections. If not
when operator leaves sea corrected, contact an authorized service center/
with attachment clutch department.
engaged
Poor cut - uneven 1. Worn, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2, Mower deck not level. 2. Level mower deck.
3. Buildup of grass, leaves, and trash under mower. 3. Clean underside of mewer housing.
4. Bent blade mandrel. 4. Replace blade mandrel.
5. Clogged mower deck vent holes from buildup of 5. Clean around mandrels to open vent holes.
grass, leaves, and trash around mandrels.
Mower blades will not 1. Obstruction in clutch mechanism. 1. Remove obstruction.
rotate 2. Worn/damaged mower drive belt. 2. Replace mower drive belt.
3. Frozen idler pulley. 3. Replace idier puliey.
4, Frozen blade mandrel. 4. Replace blade mandrel.
Poor grass discharge 1, Engine speed too slow. 1. Place throttle controf in “FAST" position.
2. Travel speed too fast. 2. Shift to slower speed.
3. Wet grass. 3. Allow grass to dry before mowing.
4, Mower deck not level. 4. Level mower deck,
5. Low/uneven tire air pressure. 5. Check tires for proper air pressure.
6. Worn, bent or loose blade. 6. Replace/sharpen blade, Tighten blade bolk.
7. Buildup of grass, leaves and trash under mower. 7. Clean underside of mower housing.
8. Mower drive belt worn. 8. Replace mower drive beit.
9. Blades improperly installed. 9. Reinstall blades sharp edge down.
10. Improper blades used. 10. Replace with blades listed in this manual.
11. Clogged mower deck vent hales from buildup of 11, Clean around mandrels to open vent holes.
grass, feaves, and rash around mandreals.
Headlight(s) not working} 1. Swikch is “OFF. 1. Tumn switch “ON".
(if so equipped) 2. Bulb(s) burned out. 2, Replace bulb{s}).
3. Faulty light switch. 3. Checkfreplace light switch.
4. Loose or damaged wiring. 4, Check wiring and connections.
5. Blown fuse. 5. Heplace fuse.
Battery will not charge 1. Bad battery cell(s). 1. Replace battery.
2, Poor cable connections. 2. Checldclean all connections.
3. Faulty regulator (if so equipped). 3. Repiace regulator.
4. Faulty alternator. 4, Replace alternator.
Loss of drive 1. Freewheel control in “disengaged” position. 1. Place freewheel control in “engaged” position.
2. Motion drive belt worn, damaged, or broken. 2. Replace motion drive belt.
3. Air trapped in transmission during shipment 3. Purge transmission.
or servicing.
Engine “backfires” 1. Engine throttle controj not set at “SLOW" 1, Move throttle control to “SLOW" pasition and allow
when turning engine position for 30 seconds before stopping engine. to idle for 30 seconds before stopping engine.
HOFF’I

30




TRACTOR - MODEL NO. GTVH205 (954140102B), PRODUCT NO. 954 14 01-02

SCHEMATIC

RED

+
O

l‘l“g\f aLACK

BATTERY

SOLENOID

AMMETER
(OPTIONAL)

iIGNITION
SWITCH

WHITE

STARTER

ORANGE

\ RED

(PEDAL UP)

SEAT SWITCH X
{NOT OCCUPIED) L2 b
‘l uTO (DISENGAGED)
| §
GREEN Ueeen U1Y T opERATOR
W) L QOPERATOR
L __(}_ e OUR o PRESENCE
we ) HOEE RELAY #1
coT T _Fl_J[-EL—‘I (OPTIONAL)
| LINE
' | SPARK
I 1 IGNITION PLUGS GAP
By | ! UNIT (2 PLUGS ON
. : TWIN CYL. ENGINES})
FUEL SHUT-OFF SOLENOID CHARGING SYSTEM OUTPUT 28 VOLTS AC @ 3600 RPM

15 AMP DC @ 3600 APM [REGULATOR DISCONNECTED)

RED

REGULATOR

ALTERNATOR |

IGNITION SWITCH
POSITION | CIRCUIT | “MAKE"
OFF | M#GwA1 | NONE
RUN/LIGHT] B+A1 A2+l
RUN B+A1 NONE
START [B+S+ A1} NONE

b — e = b = m —

BROWN

WIRING INSULATED CLIPS
NOTE: (F WIRING INSULATED

Cor e eraen
SERVICING OF UNIT, TH
SHOULD BE REPLACED TO HEADLIGHTS
PROPERLY SECURE YOUR WIRING. GFC
PTO SWITCH &7 !
POSITION CIRCUIT l S7A | €l |8
B6 85
OFF C+GB+H | I
ON C+FB+EA+D 30 oA
RELAY

NON-REMOVABLE = REMOVABLE
GCONNECTIONS  CONNECTIONS

31




- REPAIR PARTS

TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCTNO. 95414 01-02

ELECTRICAL

32



REPAIR PARTS

TRACTOR-MODELNO.GTVH205 (9541401 02B),

ELECTRICAL

KEY PART
NO. NO.

1 532144927
2 874760412
8 532124886
10 532145211
11 532150108
12 532145769
16 532153664
21 532166181
22 532004152
24 532124780
25 532146148
26 532166180
27 873510400
28 532145491
532160784
532163968
532140401
532170221
871110408
532131563
532145673
532122822
532169635
532169417
532140405
817490508
532146685
532109748
532169639

BRERLLEHLE/REBEI

DESCRIPTION

PRODUCTNO.9541401-02

Battery, 12 Volt, 35 Amp
Bolt, Hex Head 1/4-20 UNC x 3/4

Tray, Battery
Bolt, Battery

Front 1/4-20 x 7.5 Zinc

Holddown Battery Dash Mount
Nut, Push Nylon 1/4" Battery Front
Switch interfock Push-In

Harness, Light
Bulb, Light

Cable, Battery, 6 Gauge, 11", Red

Cable, Battery
Fuse, 15 Amp

Nut, Hex, Keps 1/4-20 UNC
Cable, Ground, 6 Gauge, 12", Black
Switch, Plunger, Normal Op QOlive

Switch, ignition
Key, Ignition
Harness, lgnition

Bolt, Hex, Fin. 1/4-20 x 1/2
Cover, Terminal, Red

Solenoid

Ammeter, Rectangular, 15 AMP
Hourmeter Snap-In

Switch, PTO
Ring. R
Screw, Thdrol

atainer, PTO
5/16-18 x1/2TYT

Harness Clutch EVX

Relay Assembly

Bracket Snap-In Hourmeter

NOTE: All component dimensions given in U.8. inches

1 inch = 25.4 mm

33




REPAIR PARTS

-02

TRACTOR - MODELNO. GTVH205 (954140102B), PRODUCT NO.954 1401

CHASIS AND ENCLOSURES

34



REPAIR PARTS

TRACTOR-MODELNO. GTVH205(954140102B), PRODUCTNO.9541401-02

CHASIS AND ENCLOSURES

212

PART
NC.

532169831

532162061

817060612
532156272
532155923
532126471

532171560
532171150
532156682
532172112
874180512
873510500
532165378
532126938
532156437
532124028
874780616
819131312
873800600
532165379
532165380
532169426
532137113
532147203
532147202
872110606
817490508
532169834
532140675
819091416
532150087
874780412
532151171
873510400
873680400
873680600
874760612
532170310
532143679
532170311
819091016
532160219
532156524
817060620
532166625
532170165
817670508
817670608
817000612
532156195

DESCRIPTION

Chassis Stamping

Drawbar

Screw 3/8-16x3/4

Bumper

Saddle

Clipinsulator

Dashboard

Bolt Rdhd Sqnk 3/8-16 Unc x 1
Panel Asm.

Panel Asm.

Screw Mach Trivd 5/16-18 Unc x 3/4
Nut Keps 5/16-18 Unc

Hood

Bumper

Piate Mtg Battery/Fuel Tank
Bushing

Bolt 3/8-16 Uncx1 Gr. 5
Washer 13/32 x 13/16 x 12 Ga.
Nut Lock w/insert 3/8-16 UNC
Grille

GrilleLens

Fender

Bracket

Foot Rest, L.H.

Foot Rest, R.H.

Boit Rdhd Sht Sgnk 3/8-16 x 3/4
Screw Thdrol 5/16-18 x 1/2
Bracket Asm Pivot Mower Rear
Strap Asm. Fender

Washer 9/32 x 7/8 x 16 Ga.
Bracket LT/PL Husq.

Boit Fin Hex 1/4-20 Unc x 3/4
Duct Air

Nut Keps 1/4-20 UNC

Nut Crownlock 1/4-20 UNC

Nut, Crownlock 3/8-16 UNC
Hex Bolt 3/8-16 UNC x 3/4
Bracket Extension Bumper

Plug Plastic

Bumper Asm.

Washer 9/32 x 5/8 x 16 Ga.
Rod Support Hood

Rad Pivot Chassis Hood

Screw 3/8-16x 1-1/4
CupholderYTGT Grey

Bolt Shoulder5/16-18TT

Screw Thdrol 5/16-18 x 12 TYTT
Screw Thdrol 3/8-16 x 12 Ty-TT
Screw Hex Wsh Thdr 3/8-16 x 3/4
Insert Lens Reflect

NOTE: All component dimensions given in U. S. inches.
1 inch = 25.4 mm

35




REPAIR PARTS |
TRACTOR - MODEL NO. GTVH205 (954140102B), PRODUCT NO.9541401-0

DRIVE




REPAIR PARTS
TRACTOR-MODEL NO. GTVH205 (954140102B), PRODUCT NO. 954 1401-02

DRIVE

KEY PART

NO. NO.

1 mememe--

2 532142431

3 532143995
8 532166020
9 532160889
10 876020416
14 810040400
i6 873800500
19 873800600
20 532150280
21 532140845
22 532158274
23 532171258
24  B73500600
25 532106888
26 819131316
27 876020412
28 532145204
29 532071673
30 532123780
31 532123791
32 874760512
33 872140506
34 532155071

35 532120183
36 819211616
37 532124963
38 532131494
39 874760644
40 532124965
41 532165838
42 819131312
43 819111012
47 532127783
48 532154407
4g 532123205
50 874760624
51 873680600
52 873680500
53 532105710
55 532105709
56

874760620
532161741
532169691
817060612
532124872
532161400
810040700
532161488
532142432
532158283

DESCRIPTION

Transaxle Hydro Gear 325-3000
(Order parts from transaxle
manutacturer)

Spring, Brake Return

Pulley, Transaxle

Rod Shift Fender Adjust

Clutch Elect EVX 80 [b.

Pin, Cotter 1/8 x 1

Washer Lock Hvy Helical

Nut, Lock Hex w/lns. 5/16-18 UNC
Nut, Lock Hex w/lns. 3/8-16 Unc
Bolt Hex 7/16-20 x 4-1/4 Ga. 5
Knob Delux 1/2-13 Unc

Rod, Brake

Bracket Asm Anti Rot Evx 2000
Nut, Hex Jam 3/8-16

Spring, Rod, Brake

Washer 13/32 x 13/16 X 16 Ga.
Pin Cotter 1/8 x 3/4 Cad SD
Rod, Brake, Park

Cap, Brake Parking Black
Bracket, Transaxle

Keeper, Belt, Transaxle,

Hex Bolt 5/16-18 UNC x 3/4
Bolt Rdhd Sgnk 5/16-18 Unc x 3/4
Shaft, Foot Pedal

Bearing Nylon

Washer

Pin,Rol!

ldler, Flat

Bolt

Spacer, Split

Keeper, ldler

Washer 13/32 x 13/16 x 12 Ga.
Washer 11/32 x 5/8 x 12 Ga.
Puliey, idler

Bellcrank Clutch Grnd Drv Sti
Retainer, Belt

Bolt Hex Hd 3/8-16 Unc x 1-1/2
Nut, Crownlock 3/8-16

Nut Crown Lock 5/16-18 Bik D
Link, Clutch

Spring, Return, Clutch

Bolt, Hex 3/8-16 UNC x 1-1/4
V-Belt Drive

Keeper Belt Centerspan

Screw 3/8-16 x 3/4

Cover, Foot Pedal

Engine Pulley

Washer

Keeper, Belt Engine

Screw

Torque Fastener L.H.

37

PART
NO.

532158282
812000053
532124762
532165598
532123782
819171216
532166624
532142564
532140462
532158508
532124788
532141322
873940800
874760612
532123776
532124949
874490548
532158284
532105529
810140500
532165926
532158278
532123800
532163168
819111212
819112016
874780612
532004475
532159197
874330516
819111016
874490536
532165850
819133210
532166002
532165580
532165494
872140406
873680400
874870416
819091010
532165623
532166880
532165492
532165581
817490608
532160849
532169613
532165593
872110612

DESCRIPTION

Torque FastenerR.H.

E-Ring

Key, Square

Shaft Asm Cross Tapered
Spring, Torsion

Washer 17/32 x 3/4 x 16 Ga.
Console, Shift

FueiLine

Fan7"

Control Assembly Bypass Hydro
Retainer, Spring 1"

Washer.501 x 1.50D

Nut Hex Jam Toplock 1/2-20 UNF
Bolt, Hex 3/8-16 UNC x 3/4
Bracket

Locknut

Boit, Hex 5/16-18 UNC x 3
Bracket

Bolt5/16-18 UNC

Washer Lock 5/16 NDM PLTD
Link Transaxle Hydro 3000

Belt, Guide

Washer 1-1/32 x 1-5/8 x 16 Ga.
Washer

Washer 11/32 x 3/4 x 12 Ga.
Washer 11/32 x 1.25 x 16 Ga.
Boit, Hex 3/8-16 UNC x 3/4
Bushing

Pin

Bolt 5/16x 24 x 1

Washer 11/32 x5/8 x 16 Ga SD
Boit Hex Fighd 5/16-18 x 2-1/4
Bushing Belicrank Grd Drive
Washer 13/32 x2x 10 Ga.
Washer Srried 561D x 1.125
Bracket Shift Mount

Hub Tapered Flange Shift Lt
Boit Rdhd Sgnk 1/4-20 x 3/4 Gr 5
Nut Crownlack 1/4-20 Unc

Boit Hex Fin 1/4-20 Unc x 1 Gr 5
Washer 5/8 x .281 x 10 Ga
Bracket Pivot Lever ‘
Screw 5/16-18 x 5/8

Bolt Shoulder 5/16-18 x .561
Plate Fastening Lt

Screw Thdrol 3/8-16 x 1/2
Washer Spacer Axle

Nyliner Snap-in 5/8" 1D

Washer Nyl 7/8ID x 105" Hyd CRD
Bolt Carr Sh 3/8-16 X 1-1/2Gr5

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm




REPAIR PARTS o
TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCT NO.954 1401-02

STEERING ASSEMBLY

______




REPAIR PARTS

TRACTOR-MODELNO. GTVH205(954140102B), PRODUCT NO.9541401-02

STEERING ASSEMBLY

KEY PART

NO. NO.

1 532166627
2 532165854
3 532169840
4 532169839
5 532124931
6 532121248
8 812000029
10 532169832
11 810040600
12 873940800
13 532136518
15 532145212
17 532156546
18 532057079
19 532160395
22 532165857
23 532165851
25 532154406
27 532136874
29 817060612
32 532171888
33 819111216
34 810040500
35 873540500
36 532155089
37 532152927
38 532166626
39 819132411
40 532124701
41 532159945
42 532169634
43 532121749
44 532153720
46 532121232
47 532124836
51 873800500
54  B74780520
82 532167902
63 874780616
65 532160367
66 532154404
67 872140618
68 532169827
79 819132012
80 874950612
82 532169635
85 532133835

DESCRIPTION

SteeringWheel

Axle, Front

Spindle, L.H.

Spindle, R.H.

Bearing, Thrust

Washer 25/32 x 1-5/8 x 16 Gauge
Klip Ring

Link, Drag

Washer, Lock 3/8

Nut, Hex, Jam, Top Lock 1/2-20 UNF
Spacer Brg Axle front

Nut Hex flange Lock

Shaft, Steering

Washer

Shaft, Suppon

Screw Hex Wsh hd Torx

Shaft, Pitman

Bracket, Steering

Gear, Sector

Screw, 3/8-16 x 3/4

Rod, Tie

Washer 11/32 x 3/4 x 16 Ga.
Washer Lock Hvy Helical 5/16
Nut Crown Lock 5/16-24

Bushing Steering

Screw TT #10-32 X 5x 3/8 Flange
Insert, Steering Wheel

Washer

Nut, Lock Center 3/8-24 Unf Blk
Adapter, Steering Wheel

Boot Steering Dash P/L Mitl
Washer, 25/32 x 1-1/4 x 16 Gauge
Extension Steering Non-Adjust
Spindle, Cap

Grease Zerk

Nut Lock Hex w/lns 5/16-18 Unc
Bolt Fin Hex 5/16-18 Uncx 1-1/4
Kit Steering Asm Service

Bolt Fin Hex 3/8-16 Uncx1Gr. 5
Spacer Brace Axle

Bearing Arm Pittman

Bolt Rdhd Sq 3/8-16 x 2-1/4
Brace Brace Axle

Washer 13/32 x 1-1/4 x 12 Ga
Bolt Hex Nylon 3/8-16 x 3/4
Bracket Susp Chassis Front 15"
Fastner Christmas Tree

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm

39




TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCT NO.9541401-02

ENGINE

REPAIR PARTS

OPTIONAL EQUIPMENT

Spark Arrester

40



REPAIR PARTS |

TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCT NO. 9541 401-02
ENGINE

KEY PART
NO. NO. DESCRIPTION

i 532155274  Control, Throttle
2 817720410  Screw, Hex Head, Thread Cutting 1/4-20 x 5/8
3 ---e--- Engine, Kohler CV20
(Orderpartsfromengine manufacturer)
4 532149723  Muffler
5 532146699  Pipe Exhaust, LH
6 532146700 Pipe Exhaust, RH
8 532150176 Boit 5/16-18 UNC x 3/4 w/Sems
10 532146629  Shield Heat Muffler
13 532163307 Muffler Gasket
(Order from Engine Manufacturer)

14 813280336 Nipple, Pipe 3/8 NPT x 4-1/2
15 813200300 Elbow, Standard 90° 3/8-18 NPT
16 811050600 Washer, Lock, External Tooth 3/8
17 8174900624  Screw Thdrol 3/8-16x1-1/2
53 532169837  Shield, Browning/Debris Guard
25 532145398 Choke Control
25 873920800 Nui, Keps 3/8-24 UNF
29 532137180  Kit, Spark Arrestor
3 532151346  Tank Fuel 3 50 Rear
532140527  Cap Asm Fuel W/sym Vented
532123487  Clamp, Hose
532106082 Pad, Spacer
532142158  Line, Fuel
------- Plug, Qil Drain

{OrderFrom Engine Manufacturer)
532109227 Pad, idler
532124952  Bushing
532139277  Stem, Fuel Tank
817000612  Screw Hex Wsh Thdr 3/8-16 x 3/4
873510400  Nut, Keps Hex 1/4-20 Unc
532163305  NutFlange M8-1.25 Non-Lk Zink

22HRBE BULER

NOTE: All component dimensions given in U.S. inches.
1 inch =254 mm

41




REPAIR PARTS |
TRACTOR-MODELNO. GTVH205(954140102B), PRODUCT NO.9541401-0
SEAT ASSEMBLY

Y
/@0
m@/ -—®

’

e it = A e it o . e it = o ]

-r—

P
4
A

N

a._
5\

4
73

n I' I
PP Y SUS—

’

KEY PARTY KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532140840 Seat 16 532123740  Spring

2 5232140551  Pivot Bracket, Seat 17 532123976 Locknut, Flange 1/4 Grade 5

5 532145006  Clip, Push-in Hinged 18 532124238 Cap Spring Seat Blk 1.75x 1.0

6 873800600  Nut Lock Hex w/lns 3/8-16 Unc 21 532171852  Bolt, Shoulder 5/16-18 Unc -2A

7 532124181  Spring, Seat 22 873800500 Nut Lock Hex w/lns. 5/16-18

10 532155925  Pan, Seat 24 819171912 Washer 17/32x 1-3/16 x 12 Gauge

11 532166369  Knob, Seat o5 532127018  Bolt, Shoulder 5/16-18 x .62

12 532121246  Bracket, Switch Mounting 27 817490608 Screw Thdrol 3/8-16 x 3/4

13 532121248  Bushing, Snap, Black, Nylon 28 532171877 Bolt 5/16-18 UNC x 3/4 w/Sems

14 872050412 Bolt, Carriage 1/4-20x1-1/2

15 532121249  Spacer, Split .28 X .96 NOTE: All component dimensions given in U.S. inches
1 inch =254 mm

42



REPAIR PARTS
TRACTOR-MODEL NO. GTVH205(9541401028), PRODUCT NO.954 1401-02
DECALS

KEY PART

NO. NO.

1 532150617
2 532170564
3 532170941
4 532170940
5 532166105
7 532157140
10 532160397
12 532156893
13 532106202

DESCRIPTION

Decal, Fender

Decal Wheel Steering

Decal, Hood |LH

Decal, Hood RH

Decal, HP Engine

Decal, Danger Fender English/rench
Decal, V-Belt Sch

Decal, Saddle Oper Instr.

Reflector Taillight

WHEELS & TIRES

43

s
15
— 13
—— 13
\—'J
KEY PART
NO. NO. DESCRIPTION
14 532145005 Decal, Bty Dngr/Psn
15 532137259  Decal, Warning Multi-Language
17 532101892 Decal, Clutch/Brake
-- 532142341  Decal, Drawbar Cntrl Mvt
-- 532171237  Pad, Footrest
- 532138311  Decal, Handle Lft Height Adjust
.- 532174474 Manual, Owner's (English)
-- 532174475 Manual, Owner's (French)
KEY PART
NO. NO. DESCRIPTION
1 532059182 Cap Valve Tire
2 532065139 Stem Valve
3 532106222 TireF
4 532050904  Tube Front (Service item Only}
5 532138336  Rim Asm 8" front
6 532124957  Fitting Grease (Front Wheel Only}
11 7 532124959  Bearing Flange (Front Wheel Only)
8 532164127  Rim Asm 12" rear
9 532124106  TireRear
10 532007154  Tube Rear (Service ltem Only)
11 532104757 Cap AxleBlk 150 X1 00
-- 532144334  Sealant, Tire (1 Doz. Tube)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm




REPAIR PARTS
TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCT NO. 954 14 01-02

MOWER LIFT

44




REPAIR PARTS

TRACTOR-MODELNO, GTVH205(954140102B), PRODUCT NO.9541401-02

MOWER LIFT

- KEY

NO.

1
2

6

7

8

9

10
11
12
13
14
15
16
17
18
19
20
23
24
25
26
27
28
29
30
31
32
36

9

BELEEHR/EBEY

51

PART
NO.

532121006
532159188
874780624
532125631
532124526
532122364
532124874
532145537
532145536
532124670
532159189
532173288
873350800
532130171
873800800
532139868
532163552
532110807
819131016
532124874
532169484
532126971
873350600
532138057
532150233
532169865
873540600
532155097
532123935
817060516
532142092
819112410
532123934
873680600
819131612
872240608
812000022
819292016
532145212
532110452
532124670

DESCRIPTION

Rod Assembly, Lever

Shaft Assembly, Lift

Bolt, Hex Head, Fin. 3/8-16x 1-1/2
GripHandle

Button Plunger Black

Plunger Lever Lift

Spring

Link, Lift, LH

Link, Lift, RH

Retainer Spring

Lever Assembly, Lift, RH

Link, Front

Nut, Hex, Jam 1/2-13 UNC
Trunnion

Nut Lock w/Wsh 1/2-13 Unc
Arm, Suspension, Rear
Retainer Spring

Nut, Special

Washer 13/32 x5/8 x 16 Gauge
Spring

Retainer Clip

Adjustment Rod, Lift

Nut, Hex, Jam 3/8-16 UNC
Knob, Infinite Height Adjustment
Trunnion, Inf. Helght

Bearing

Nut, Crownlock 3/8-24

Pointer Height Indicator

Plug Hole Blk 1.485/1.515 Dia.
Screw 5/16-18 x 1 Smgmi Tap/R
Stop Over Center

Washer 11/32x1-1/2 10 Ga.
Scale Ind. Height Blk,

Nut, Crownlock 3/8-16 UNC
Washer 13/32x1 x 12 Ga.
Bolt, Carriage 3/8-16x1.00
E-Ring

Washer

Nut Hex Flange Lock

Nut Push Phos & Ol

Retainer Spring

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

45




REPAIR PARTS

MODELNO. GTVH205 (954140102B), PRODUCT NO. 95414 01-02

TRACTOR-

MOWER DECK

46



REPAIR PARTS
TRACTOR-MODELNO. GTVH205 (954140102B), PRODUCT NO. 954 14 01-02

MOWER DECK
KEY PART
NO. NO.
1 532164212
3 532138457
5 532124670
6 532130832
8§ 532850857
9 810030600
10 532140296
11 532170698
532152443
12 532129895
13 532137553
14 532137152
15 532110485
16 532140329
18 872140505
19 532132827
20 532145055
21 873680500
22 532134753
23 532131267
24 532105304
25 532149287
26 532110452
27 532171384
28 819111016
29 532131491
0 532157722
31 532129965
32 532153531
33 532137266
34 532144945
35 817490628
36 819131316
37 532131494
38 532156086
30 532144917
40 532137273
41 817060620

DESCRIPTION

Deck Asm., Mower 46"

Bracket Asm., Sway Bar

Retainer Spring

Arm, Suspension, Rear (Sway Bar)
Boit, Patched 3/8-24 x 1-1/4 Gr. 8
Washer, Lock Hvy., Unplated 3/8
Washer, Hard Blade, Mower Vented
Blade, High Performance

Blade, Mulching

Bearing, Ball, Mandrel #6204
Shaft Asm. w/Lower Bearing
(Includes Key No. 12}

Housing, Mandrel

Bearing, Ball, Mandrel

Stripper, Mower Round

Bolt, Carriage 5/16-18x5/8

Bolt, Shoulder 5/16-18

Baffle, Vortex Mower 46"

Nut, Crownlock 5/16-18 UNG
Stiffiner, Bracket

Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Deflector Clipping 46" Grey
Washer 11/32 x5/8 x 16 Ga.
Rod, Hinge

Screw, ThdrollWasherHead
Washer, Spacer Mower Vented
Puliey, Mandrel

Nut, Fig. Top Lock Cntr. 9/16
Anchor, Spring Deck 46"

Screw thdroll 3/8-16 x 1-3/4 Tyt
Washer 13/32 x 13/16 x 16 Ga.
Pulley, Idler, Flat

Keeper, Belt, idler

Pulley, Idier, Driven

Spring, Secondary 44/46/50 Vent
Screw, 3/8-16 x 1-1/4 Smgmi Tap/R

47

KEY PART
NO. NO.

42 532165723
43 532144949
44 532133043
45 532145059
46 532137729
47 532144959
48 532148763
43 873680600
50 872110612
51 532153380
52 532156493
56 532155886
57 532156941
72 819131616
90 - B74760616
a1 532132274
g2 873800600
93 819171416
94 532132264
95 532132273
101 532145579
102 871161010
103 810071000
104 532125004
105 818061216
106 532160793
116 532137644
117 532133957
118 873930600
119 819121414
126 532144948
127 532146763
-- 532143651
-- 532171561

DESCRIPTION

Spacer, Retainer, Mower

Arm, Idler Secondary

Washer, Hardened

Cover, Mandrel Deck

Screw, Thdroll. 1/4-20 x 5/8
V-Belt, Mower, Secondary
V-Beit, Mower, Primary

Nut, Crownlock 3/8-16 UNC
Bolt, Carriage 3/8-16x1-1/2Gr. 5
WasherFelt

Pulley Idier 46 Pri Drive 97

Bar Adjusting Guage Wheel

Pin Head Rivet

Washer 13/32 x 1 x 16 Ga.

Bolt, Fin Hex 3/8-16 UNC x 1
Bracket Asm. Noseroller, Lh

Nut Lock Hex W/lns. 3/8-16 Unc
Washer 17/32 x7/8 x 16 Ga.
Roller Nose 38 & 42

Bracket Asm. Noseroller, Rh
CoverMulcher

Screw Truss Hd Phif 10-24 x 5/8
WasherLock#10

Nut Weld

Washer#10

Latch Asm Mulch/Bagger

Bolt, Shoulder

GaugeWheel

Nut, Centerlock 3/8-16 UNC
Washer 3/8 x7/8 x 14 Ga.

Arm, [dler, Primary Deck 46"
Pulley, ldler, V-Groove Dim. 4.25
Mandrel Asm 44"/46"/50" Service
Deck Complete (Std. Deck-Order
separately nose rolier and gauge
wheel components Key Nos. 90-85
and 116-118)

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm




SERVICE NOTES

48




SERVICE NOTES

49







“YICET N ILIU TaVHD
SAIHA SAOOM HI1INIHI 9006

YNHVYADSNH

BasE NOA UI J8[E6P ® 10} ZAMSNH

-00g-1 Bunreo Ag o fuowenp suoydsie) [Boo| 6y Jo sebeg Moo A, U1 YBnou pefede] Aeuiiou eq
ueD Jo[eap BWRADSIIH pEZUOUINe Uy “Aueuem su Ag paIeacs Jou ee sebieyo Aaajlep pue dn-3old
-gsuadxa S BUMO 8U] 1B palaAlap 8q snu jonpoad ey -einie; Jo we|qoid [euoneiado ay) Jo arep woy
sAep (0g) Auiyy UL} JBJE| OU JsuueLl Ajw B Ul Jefesp eureabsnyH peazuouine ue O} PRIBA|ep &q jsnw
aARoejep 64 0} peasijaqionpold ey} ‘Auerem st} joeusq eyl URIo O L “1efesp Buyes sypjo sselppe pue
Bwey 0)3idwoo pue JequInu [eUSS “JeguInU [spoil ‘peseynd elep spnjout Jsnw jooid siy| eontes
AUBLEA URQO O} JOPIO Ul JO[E8p BWEAbSNH PezucyIne &) oy pejuesaid eq Isni aseyoind Jo Jooid
“aoyues a[es-1sod eyElIoR) 0} puR AUeliem e} LIYUod 0118pio ut eseyaind jo eyep ey wol sAep {o1) ust
LM PR 8G PINOYS PIED SiU ) “AUBdLLOD USpIED) B 158104 BureAbsniH O} pajiews pue no pajly Ayedoid
si puen uoensiBey Aueirep eyl 12yl UIELHD sxew o} Amqisuodse: sJefeag pue sJsump eyl sty

NOILYH3QISN

Jewolsna aul Y Ajjos sisel ‘g uonoes Uy peureidxe se ‘eseyaind o Jooid “UOKENIZAS 10}
J6[esp BUIBADSNH PIZUCUINE UE O} §| SB PaIeAsp INQ ‘Pasn eq Jou pinoys 1npoid sy} (INOJD anjey
10 Wajgosd jeuoneiado ue pNOYS ENUBL S01R18d0/SI8UMD BU) JO UOeS SoUBUSIUIBLL 8U) Ul Us)
um se deexdn [ereusd pue sbeio)s ‘uoleIade ‘soueUSIUTEW ‘B e BIJEUOSES] HOLXS 1SN wnposd sy |

66/L1L £2-18 £8 1€5

‘ajes O} S1Els Woy Alea uoiym siybu Jaugo eaey osfe Aew noA pue ‘syybu rebel ogoeds nok sanb
fueirem syt noA o} Adde jou ABLU SUOISNIOXA 10 SUOREILY BACHE BL) 05 ‘g158) Aueiem paidu ue Suo;
MOy UO SUORENWN 10 ‘sebewep [erusnbasuod 10 [2lUBpioul JO LOISNIOXS BU} MO[[2 10U Op SBIELS BUI0S

‘SLONACHd Q3YNLIVANNYIW ATSNO
4ASHd 21¥adN OL NOLLYSNE0 JWNSSY LON S300 aNY ‘FOLLON LNOHLIM LONJOHd

TIHL 40 NDISIA IHL IAOHJWI HO JONVHD OL 1M1 FHLE STAYISIH YNHYADSNH

TINIW-3LYLS ALNVHHYM QILIAN
JHL NI 03NIE3a SY 0OIH3d ALNVHEYM JHL O1 NOILYENG NI a3-LIAIT S S10Nd0Hd
JSTHL NO 3S04HNd HY INILHYL v HOd SSINLIE HO ALIMBYINYHOHIW 40 AINVHHYM
Q3N ANY MY T8V TddY AS Q3LIEIHOH INJIXE SHLOL Ld30X3 $10N-00Hd 3S3HL
NO ALNVHHYAM G31dWI HO SSTHAXT ANY JO HOVIHE HOd S3DVNYA TYELNIND-38NOD
HO TYLNIAQION] ANV HOH T16v1 38 LON TIVHS YNEVYADSNH 'HISYHIEN 3HL 40 ACaNIY
IAISMIOXE THL S ALNVHHYM SIHL HAANN J3aIACHd SV INIWIOVTd3Y HO Hivdad

-aA0e 8y} jo Aue Jaye Bulunoso §sn panuijuod o} enp syusuodwos o sued o} ebewep [eUOHPPY (¥)
10 1SmE]

aiqeondde Aue yum Aidwod o} g} 03 1onpoad auy} sasned 1o ‘Ageinp 10 ‘feges ‘uonesedo ‘souswioped
sjonpoid eyl sioage 1o onposd eyl jo asn pepusiul s sfiueys yeuy sucgeSyipow 10 suonelsly ()
‘eureabsny Ag paysiwry 1984s

LORONISU] 1O [BNUBLL S 1012180 0)/S JOUMO U Ll IUEBPIOITE UL LN SLY UIBIUTEW JO elelado o} ainged (2)
‘syqey osn o ebeIols [081I00Ul O] BNP UCHOES) asieape Aue JO ‘uOIS01I0D

9SIU ‘2Inisiow ‘'SBAISBIqE ‘UIp ‘|lany a[ers Buspnjour 19e1Bau pue aousBifeu ‘esnsiu ‘esnge UePIOY (1)

:Bumofios et wioy Buninses sjoeep o) s|qeoyddeur ag jleus Aueuem syl

[Ed30X3 -¥ NOILLO3

SLRUOL
9 151y s Buunp Juswaoejder %4001 Wim Aueiem pejuul peyelond eeA-euo B oael seusneg (9)

Jelnwegnuew suibus Aued pag Aq pesmoBINUBW GIB YOIUM
suofienbel vd3 pue §6-ad v Wim Aidiwiod o} Aresseoeu sjusuodiuod WelsAs joauoD uossiug (g)

pue SSnoRinueL sl O} jUes aq pinoys AueLem
1o} swieyd ||e ‘fueuem e seallb yeyt Ared pig e Aq peleacd ele sluelsijoene uspiel pue ume (1)

Jainpejnuew syeudoidde eut 0} s aq jsnw swieio je ‘eseyand Jo swn sy}
1e paiddns uogeuuo 1onposd e UM Bunuam ul papirold se Auelem s asndenuRw saledsal
eu} Aq pe1oaco are swey eselg ‘eweabsni Ag painioenuew Jou swelsAs saup pue aubug (£)

4ubi 19(01ARRIN O} BNP [BLBTELY JO UOKRIOIOISIP |airieN (2)

‘saun pue sedol sapels ‘sbnid speds ‘ueyd meS

‘sBupds pumel "spueouqn; ‘sieq apinB ‘sia)y ‘sqing ‘sisjdepe epelq ‘sape|q ‘siaq "0} PaHLUY 10U INg
Suipnjou; ‘esn JejnBa euvsoy YBNoILL LWoM BII03Sq UOIYM SUIS) BOUBUSIUIRLLEISWCISND TeoN (1)

Auenem s Aq peleaod Jou ale sua) Sumoljo) eyl

‘pouad Aueuem sy Suunp diSUBLOUOM 1O [BUSTBL LI 10BJOP © JO eSnBodq (e} Jusuodwoo
B ) Joge| Jo swed Joj ebreys moyum spetodiiod eapoejep edejdes Jo sedes m BweAbSTIH

eiedde Aages pue seinjes) Aejdsip ‘S[00)} ‘SaU0SSE00R
1onpoid ‘sureys pue seq Buipniou sped Juawedejdal 'sieq spnd mog euieabsny (Queuepm Aeq o

‘uisiey papiacid esivsylo se 1dsoxe asn Jo sasedind jejua)
Joy pesn yonpoid euieabsny Aue Jo siemoi mous ‘siaunud ajod oineipAy ‘smes ajod oineipAy
‘'siemolg pley puey ‘siemolg yoedyorq ‘siowwi sbpsy ‘siabpe yons ‘st Buysaoy ‘smes
Buueen ‘siennoysnigq "siawwyy ‘srepuub dwnis ‘sisnno Jemod ‘smes ukeys tAuelepm Lea-06

*esn 1o sesodind Buonpo:d ewooul Jo [eumssslold ‘e-uogmasul
‘[BISIBUILIOS 10} PEST SIBMOU PUIBG-HEM 000 8 085 SeUes [Bpow pue sieunul efipay ‘siemolg
play puey ‘stemo|q oedyoeq ‘siebps dois ‘siewiun) Buueacy ‘smes Buueep ‘siaynoysnig
‘st [Ty "esn Bupnposd SWOSUI-UOU JO JBUDHMASUI-LOU ‘[BUOISSSJ0Id-UOU '[RIDISUILIOD-UIOU J0)
smes ejod oinespAy pue siaurud ejod oinelpAY ‘epuLb dwngs 's1epno Jemod AJuBLIESA Jeak-L

-eseyond Jo sum ¥ peyddns uorewopul jonpoid Wi Aueiem eeredes e psaeos) sey
seseyaind sy} yoiym 10} sieamoeinuell suibue Aued pay Aq peimoenuew swalshs subua jo yed
afe yoiym sjusucdiuos esous Joy 1deaxe ‘suoiienfial Y43 PUe §6-gHYD Wim Aldwod o) Alesseosu
swouodwod wWeIsAS joU0D uoissIuT "pejels uiley se 1deoxs ‘esn Bupnpoid swodu-uou
10 [RUOINIRSUFULOU ‘[BUOISSSj0IdUOU '[RIDISLLLIOOUOU O} sjonpoud [eoinosie pue ‘sieuw sbpay
‘s1emo|q yoedyoeq ‘S1emolq PIBUPUBY ‘SIaMolq mous ‘smes Buueelo ‘s1alnoysnig ‘SIsuiuL) ‘SMES
UIBYo 'So|jn ‘SIBMOLW PUIS] M[EM 'S1010e] uapled pue pred 'siemour ume) Buiply SAURLIRA 18aA-Z

-jonpoad pley puUBY UO SBINPOL PUE SEOS UonIUB! ‘sieys JeliL ‘seur Jeiil Iy [ATUBLIEA, SUURSHT

:MOSQ YMO4 1es se Jonpold ay jo pouad AlUBLRA,
au} 10} sseyaInd 1o sjep oY) wiol diysUBLIoM DU [BUSIBW Ul $108[8p WI0Y &au) 8q 0} 1eseuoind
Eubuo e 01 1onposd eweabsny sjueirem (Buneabsny,) Auedwo) uapies g 1selo4 BleAbShH

ALNVHEVM G3LINET - E NOLLO3S

ININIIVIS ALNVHHYM

euseAbsnH @)




532174474 03.0800RH . -




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

